MRUE:SUREACELGREENSICARE
COLLECGTION WVANTY/AE

P—

- - £

R
.

AliSOIME

USA & Foreign Patents Passed & Pending

WIWWATUESUTI ICEIC0oT ¥ ( )
S TRUE-SURFACE e

1IFO VUS55 0U0I0NSH FOD 0500 A U ... makes true greens!™




TRUE-SURFACE® GREENS CARE COLLECTION

Your investment deserves to be registered!

DATE PURCHASED:

SERIAL NUMBER:

OPERATOR NOTES:

To activate the warranty on your new Greens Care Collection, please fax or email the completed warranty
registration in the back of this manual.

Fax: 1-636-356-1218
Email: cassie@true-surface.com

For parts or service, please call 1-800-443-8506 and +1-636-356-1210.



Introduction

TRUE-SURFACE® GREENS CARE COLLECTION

Congratulations on the purchase of your True-Surface® Greens Care Collection from Turfline, Inc.
Please review this owner's manual before unpacking the frames.

It is imperative to complete the warranty form and return it to Turfline, Inc. via fax, email or USPS. Doing this will
activate your product’s five-year warranty and guarantee that we contact you for any warranty issues or updates.

Maintenance of the collection is minimal. Only 2 lubrication points are located on the Depth of Cut Adjusters. We
recommend 1 pump per month with a food grade, non-petroleum based grease (DO NOT USE HIGH
TEMPERATURE GREASE). Wipe off all excess grease.

Clean sand and dirt from the Greens Care Collection using Compressed Air. Pressure washing units is not advised
because it could damage the bearings.

This manual includes the following:

Installation Instructions

Parts Drawings and Numbers
Model/Brand Mounting Kits
Warranty and Safety Information

If you have technical questions or need to order parts, please call Turfline, Inc. at 1-800-443-8506 or 1-636-356-
1210. Turfline, Inc. will try to ship parts orders received by Noon CST the same day via UPS Ground to anywhere
in the continental United States.

WE ARE YOUR SUPPORT!

Customer satisfaction is Turfline’s top priority! When you call us during our regular business hours, you will
always talk to a real person and never an automated operator. We value our customers and accommaodate to each
individual’s needs. Yes, we do business all around the world, but we treat you like our hometown neighbor.

Name Title Email
Christopher DeGeare Inside Sales Coordinator/Parts chris@true-surface.com
Terry Plemons Director of Worldwide Sales terry@true-surface.com
John Humphrey President turfline@att.net
Toll Free: 1-800-443-8506 Mailing Address: Shipping Address:
Phone: 1-636-356-1210 712 Jefferson Street, Ste. A 739 Jefferson Street
Fax: 1-636-356-1218 Moscow Mills, MO 63362 Moscow Mills, MO 63362

WWW.true-surface.com

TRUE-SURFACE" (._A.
Thank you for choosing True-Surface®! - makos rue Srecaer™



http://www.true-surface.com/

Warranty Information

True-Surface® Greens Care Collection 5-Year Warranty

To maintain superior warranty service, please call Turfline, Inc. before having work done. We maintain excellent
customer service and quality products; keeping us informed of situations allows us to do so.

Within the industry, including the chat rooms of Turfnet and GCSAA, our company is known to be expedient in
servicing our warranted products. Turfline, Inc.’s warranty policy is as follows:

Turfline, Inc. will either repair or replace any non-wear part of the True-Surface® Greens Care Collection which is

defective in workmanship or material for a period of sixty (60) months from the date of delivery of the new product
to the original end user determined by the warranty registration. These items will be repaired or replaced free of

charge and freight free. Warranties on used or ex-demo equipment are limited to 90 days from date of purchase.

Turfline Inc. will cover parts subject to normal maintenance routines as specified in the product’s Owner Manual
and parts subject to wear and tear during the correct operation of the product. These parts include, but are not
limited to; shafts, bearings, belts, blades, spikes, and bristles for a limited 90 days. The 90-day warranty on wear
items specifically excludes used or ex-demo units.

Turfline, Inc. will not issue warranty credit for:

= any item that has been damaged by accident, lack of reasonable care and protection, or lack of suitable
storage.

= parts that have been altered or modified by anyone other than Turfline, Inc.

= used parts that have been installed in place of failed parts.

= parts that have been installed incorrectly by the end user or its agents.

= parts that have not been maintained as per the Owner’s Manual.

= service calls and overtime labor rates as Turfline, Inc. shall be contacted immediately upon encountering
any problems.

= any consequential loss, damage, or costs to the equipment caused by (or incidental to) failure of any new
part supplied with the original purchase or any new part supplied as a replacement for any failed part.

Warranty Claims:

The final purchaser of the True-Surface® Greens Care Collection must file a warranty claim with Turfline, Inc. The
final purchaser must provide written evidence detailing the product’s delivery date to that purchaser and the reasons
why the purchaser believes that the product or part is defective in the categories of faulty material or workmanship.
The purchaser is to deliver the faulty product or part to Turfline, Inc. at the purchaser’s expense to be reimbursed by
Turfline, Inc. if found to be the responsible party. Acceptance or rejection of the Warranty Claim is entirely at the
discretion of Turfline Inc.

Turfline, Inc.

712 Jefferson St, Ste. A

Moscow Mills, Mo 63362

1-800-443-8506 or +1-636-356-1210 ~ Please ask for the Warranty Department
www.true-surface.com

TURFLINE, INC. reserves the right to make improvements in design or changes in specifications without
prior notice and without prejudice or obligation to original design purchasers.

No person or organization has the authority to modify the terms, conditions, or limitations of this Warranty without
the written consent of Turfline, Inc.



Operator Safety/ Machine & Turf Precautions

OPERATOR SAFETY

1. Never leave the operator’s seat while units are running.

2. Never allow co-workers to remove the baskets or make any adjustment while the units are running. Keep
co-workers at a distance while units are running.

3. Keep all extremities clear of all rotating components.
4. Wear protective gloves and clothing when handling and changing inserts.

5. Get help with heavy inserts: Greens Spiker, Star Slitter, and NV Roller. Be sure all guards are in place and
secured.

6. Obey all safety precautions set forth by the manufacturer of your greens mower.

MACHINE AND TURF PRECAUTIONS

1. Always be sure to rotate the parking stands into the “park” position before lowering the Greens Care
Collection frame to the maintenance facility floor.

2. Be sure the parking stands are up in the “run” position before approaching the green.

3. Make certain the insert is installed correctly by confirming the drive key orientation (left or right) and the
direction of the insert rotation: GCC-07R/L drives keys are stamped with either “L” for left hand thread or
“R” for right hand thread. From the operator’s seat on your triplex, if the motor is on the left side of the
frame, then you will require a left-hand drive key. It is important pay attention to the Drive Key positions in
order to run each insert properly.

4. Be sure both insert handles are locked in position by both spring plungers before operating.

5. Be sure the insert hood is set to the appropriate cutting insert and locked by all 4 spring plungers before
operating.

6. Be sure the depth of cut desired for the insert has been checked and adjusted before approaching the green.

7. Check the following, and be sure all are secure: (a.) All Mounting Connections, (b.) All Lifting Devices,
i.e. chains, hooks, etc.

8. Be sure all drive motors are installed and secured properly.

Certificate & Declaration of Conformity for CE Marking
Hereby, Turfline, Inc. declares that the True-Surface® Greens Care Collection and all of its
components are in compliance with the essential requirements and other relevant provisions.
The True-Surface® Greens Care Collection is classified within the following EU Directive: EU
Machinery Directive 98/37/EC & 2006/42/EC, and further conform with the following EU
Harmonized Standards: EN 12100-1:2003 EN 12100-2:2003 EN SO 214121-1:2007 EN 1SO 4254-1:2005.
© 2009 Turfline, Inc. All rights reserved.
Reproduction, transfer, distribution, or storage of part or all the contents in this document in any form without the
prior written permission of Turfline, Inc. is prohibited.
US & Worldwide patents pending.
Turfline, Inc. operates a policy of ongoing development. Turfline, Inc. reserves the right to make changes and
improvements to any of the products described in this document without prior notice.

4



Fact Sheet

Weight of the Greens Care Collection Frames and Inserts:

Collection Frame — 46 Ibs. (20.9 kg)

Vacu-Cutter™ — 17 Ibs. (7.7 kg)
Vacu-Groomer™ — 13 Ibs. (5.9 kg)
Vertical Mower — 171bs. (7.7 kg)
Vacu-Brush™ — 10 Ibs. (4.5 kg)

Greens Care Collection Insert Depths:

Vacu-Scarifier™ — 14 Ibs. (6.4 kg)
Greens Spiker — 59 Ibs. (26.8 kg)

Star Slitter — 45 Ibs. (20.4 kg)

Deep Slicer — 12 Ibs. (5.4 kg)

NV Roller — 74 Ibs. (33.6 kg) & 38 Ibs.
(17.2 kg) removable weight

Insert Usual Working Depth Maximum Working Depth
Vacu-Cutter’ ™ 0-1/8" (0-3mm) 1/4" (6mm)
Vacu-Groomer' ™ 0-3/32" (0-2mm) 3/32" (2mm)
Vertical Mower 0-1/8" (0-3mm) 9/16" (15mm)
Vacu-Brush™ zero zero
Vacu-Scarifier™™ 5/16" (8mm) 3/8™ (10mm)
. 1" (25mm
Greens Spiker 1/2 - 3/4" (13-20mm) *If ground condgtions aze soft enough
Star Slitter 1/2 - 3/4" (13-20mm) 3/4" (20mm)
Deep Slicer 3/4" (20mm) 3/4™ (20mm)
NV Roller zero zero

Working Widths of the Greens Care Collection Inserts:

Vacu-Cutter™ — 19 5/32” (486.66 mm)
Vacu-Groomer™ —20 1/8” (511.30 mm)
Vertical Mower — 18 11/16” (474.66 mm)
Vacu-Brush™ — 19 7/8” (504.95 mm)
Vacu-Scarifier™ — 17 59/64” (455.17 mm)

Customer Satisfaction: 5-Year Limited Warranty

Distributors: Worldwide Distribution
US Patent Numbers: 8,316,628 & 7,624,560
Foreign Patents Pending

Greens Spiker — 18 %4 (469.9 mm)
Star Slitter — 18 3/8” (466.85 mm)
Deep Slicer — 18 3/8” (466.85 mm)
NV Roller — 19 3% (501.65 mm)



Inner Bearing
Housing

Drive Key

Figures 1-4

HOOD POSITION Align with
Mount Edge
Position 3*
Position 2*
Position 1*

Coupler Positioned for
Removal or Entry
(Flat Faces Parallel)

Plunger Retracted

PARKING STAND IN WORKING POSITION

The Plunger Locks into
This Hole to Place into
Working Position

Plunger Retracted

Parking Stand in Working Position

4

PARKING STAND IN PARK POSITION

The Plunger Locks into
This Hole to Place into
Park Position

Plunger Engaged

Parking Stand in
Park Position




Toro GM3 — 3150 & 3250

MOUNTING INSTRUCTIONS
FOR GM3-3150 & 3250 TORO UNITS

1. Remove clipping baskets/buckets. Disconnect pull arms, remove drive motors, and remove cutting units
from the triplex/triple greens mower.

2. Remove all the components from the boxes; be sure the parking stands are in the “down” or “parked”
position before setting on the floor or table to protect the Insert blades. Do this by pulling each plunger
behind the hood out approximately %” (6.4mm), allowing the stand to swing down. Then, release the
plunger and rotate the stand until it locks in position (see Figures 3 & 4 on page 6).

3. Each unit will require the installation of a lift hook (37P-7090): Remove one flanged nut (H-1026) from
each leg of the lift hook, insert the legs through the two %4” (12.7mm) holes in the frame cross-member,
reinstall the nuts, and tighten.

4. The hook can be adjusted up or down along the threaded length to accommodate the clearances needed for
the triplex/triple greens mower and the turf.

5. Slide units under the triplex/triple greens mower and allow the lift arm to pass through the lift hook on
each. All unit positions are interchangeable except the Toro 3250 right side unit, which is location-specific
to the right front only. This unit has a left-hand drive.

6. Attach the pull arm ball coupler sockets to the ball studs (21P-GCC-205) on the front of the Insert frame.

7. Loosen or remove the motor-attaching flange nuts from the motor studs, align the motor splines with the
coupler splines, rotate, and slide into position. Be sure the motor flanges mount flush to the motor housing.
Secure the flange nuts.

8.  We recommend leaving the parking stands down until the green is reached. To retract the parking stands,
pull both spring plungers back approximately %4 (6.4mm), rotate the parking stand up, and release the
plunger; continue to rotate the parking stand until it locks into the working position (see Figures 3 & 4 on

page 6).

ROTATE THE PARKING STANDS DOWN INTO THE PARK POSITION BEFORE LOWERING
THE UNITS ON THE FLOOR OF THE MAINTENCE FACILITY FOR ANY REASON.



Toro GM3 — 3150 Schematic & Parts Listing

i / /\I'H Yg'.lr

e?o(o(m/ 2

>
' Q
b r.li_':) l:i-—w
w7/ Lo
~u :
> —~ = » @( —~ * L) Motor Mount Placement
o ~ ] «\ 4 Seat
' S ~ @ ” R
P
X X e
Front of Machine
Item No. [Dept. No. [Part No. Description QTY
1 21A GCC-FRAMEASSEM GCC Basic Frame 3
2 21A  [GCC-08 Insert Guard Hood Assembly 3
3 21P GCC-12 Hood Rail Mounting Block 6
4 21P GCC-09 B3R Front and Rear Roller Bearing - 3 Lip Seal 12
5 21P GCC-221 Toro/JD Roller Axle to Fit Toro or John Deere 6
6 21P GCC-222 Front/Rear Roller Tube 6
7 21A GCC-223 Rear Scraper 3
8 H 17 #10 Internal Tooth Lock Washer 36
9 H 16 #10-32 x 3/4" SS SHCS 6
10 H 24 #10-32 x 1" SS SHCS 12




Toro GM3 — 3150 Parts Listing Continued

Item No. | Dept. No. [Part No. Description QTY
11 H 32 #10-32 x 3/4" Button Head Screw 6
12 21A GCC-400 ASM Spring Plunger with Nut (Includes H-1033) 12
13 21A GCC-233 Hood Lock Plunger (Includes H-27) 3
14 H 30 #7 x 1/4" Drive Screw 6
15 21S SERIAL TAG Serial Number Tag 3
16 21P GCC-523 Cable Scraper 3
17 21P GCC-13 Bushing Parking Stand Flanged Bushing 12
18 21P GCC-13C Parking Stand 6
19 H 6106 3/8" Internal Tooth Lock Washer 12
20 H 21 3/8"-24 x 1-1/2" Hex Bolt 6
21 H 19 1/4"-20 x 1-1/4" SHCS 12
22 H 20 1/4"-20 x 7/8" SHCS 6
23 H 31 1/4"-20 x 1-1/2" SHCS 6
24 30H 6110 1/4" Hi-Collar Lock Washer 24
25 30H 1013 5/16" Split Lock Washer 6
26 30H 1022 5/16"-24 x 1" Hex Bolt 6
27 21P GCC-ADJ-12 5/16"-24 x 5/8" Button Head Screw 6
28 21P GCC-114 Hood Support 6
29 H 8005 #10-32 x 1/2" SS SHCS 12
30 21P GCC-03 Inner Bearing Housing 6

Female Splined Coupler
31 21p - 1GCC-06 (Supplied with Snap Ring Item # 35) 3
32 H 51 1/4" SAE Flat Washer 12
33 H 18 1/4"-20 x 3/8" Hex Bolt 12
34 21P GCC-111 Drive Coupler Bearing 3
35 37P 1029 Snap Ring 3
36 21P GCC-205 Ball Stud 10mm 6
37 H 1402 3/8"-16 x 1-3/4" Motor Stud 6
38 H 1019 5/16" USS Flat Washer 6
39 H 1183 3/8"-16 Smooth Flange Nut 6
40 H 1026 1/2"-13 Serrated Flange Nut 12
41 37P 7090 Toro Lift Hook - Straight 3
42 21P GCC-02W-6 2 Bolt Wide Motor Mount 3
43 21P GCC-283 3lb Counterweight 3
44 21P GCC-ADJ-27L-CB [Counterbore Cable Scraper Mount - Left 3
45 21P GCC-ADJ-27R-CB |Counterbore Cable Scraper Mount - Right 3
46 21A GCC-ADJ Toro 1L [Depth Adjuster Assembly - Left 3
47 21A GCC-ADJ Toro 1R |Depth Adjuster Assembly - Right 3
48 H 37 1/4"-20 Serrated Flange Nut 12
49 21P GCC-005A Basket Support Pin 6
50 H 1010 3/8" Split Lock Washer 6
51 H 1100 3/8"-16 x 1" Hex Bolt 6




Toro 3250 Schematic & Parts Listing

Item No.|Dept. No.|Part No. Description QTY
1 21A GCC-FRAMEASSEM GCC Basic Frame 3
2 21A GCC-08 Insert Guard Hood Assembly 3
3 21P GCC-12 Hood Rail Mounting Block 6
4 21P GCC-09 B3R Front and Rear Roller Bearing - 3 Lip Seal 12
5 21P GCC-221 Toro/JD Roller Axle to Fit Toro or John Deere 6
6 21P GCC-222 Front/Rear Roller Tube 6
7 21A GCC-223 Rear Scraper 3
8 H 17 #10 Internal Tooth Lock Washer 36
9 H 16 #10-32 x 3/4" SS SHCS 6
10 H 24 #10-32 x 1" SS SHCS 12

10




Toro 3250 Parts Listing Continued

Item No. |Dept. No. Part No. Description QTY.
11 H 32 #10-32 x 3/4" Button Head Screw 6
12 21A GCC-400 ASM Spring Plunger with Nut (Includes H-1033) 12
13 21A GCC-233 Hood Lock Plunger (Includes H-27) 3
14 H 30 #7 x 1/4" Drive Screw 6
15 21S SERIAL TAG Serial Number Tag 3
16 21P GCC-523 Cable Scraper 3
17 21P GCC-13 Bushing Parking Stand Flanged Bushing 12
18 21P GCC-13C Parking Stand 6
19 H 6106 3/8" Internal Tooth Lock Washer 12
20 H 21 3/8"-24 x 1-1/2" Hex Bolt 6
21 H 19 1/4"-20 x 1-1/4" SHCS 12
22 H 20 1/4"-20 x 7/8" SHCS 6
23 H 31 1/4"-20 x 1-1/2" SHCS 6
24 30H 6110 1/4" Hi-Collar Lock Washer 24
25 30H 1013 5/16" Split Lock Washer 6
26 30H 29 5/16"-24 x 1-1/2" Hex Bolt 6
27 21P GCC-ADJ-12 5/16"-24 x 5/8" Button Head Screw 12
28 21P GCC-114 Hood Support 6
29 H 8005 #10-32 x 1/2" SS SHCS 12
30 21P GCC-03 Inner Bearing Housing 6

Female Splined Coupler
sl 2P |GLC-06 (Supplied with Snap Ring Item # 1029) 3
32 H 51 1/4" SAE Flat Washer 12
33 H 18 1/4"-20 x 3/8" Hex Bolt 12
34 21P GCC-111 Drive Coupler Bearing 3
35 37P 1029 Snap Ring 3
36 21P GCC-205 Ball Stud 10mm 6
37 H 1402 3/8"-16 x 1-3/4" Motor Stud 6
38 H 1019 5/16" USS Flat Washer 6
39 H 1183 3/8"-16 Smooth Flange Nut 6
40 H 1026 1/2"-13 Serrated Flange Nut 12
41 37P 7090 Toro Lift Hook - Straight 3
42 21P GCC-02W-6 2 Bolt Wide Motor Mount 3
43 21P GCC-283 3lb Counterweight 3
44 21P GCC-ADJ-27L-CB Counterbore Cable Scraper Mount - Left 3
45 21P GCC-ADJ-27R-CB Counterbore Cable Scraper Mount - Right 3
46 21A GCC-ADJ TORCW 1L |Depth Adjuster Assembly - Left 3
47 21A GCC-ADJ TORCW 1R [Depth Adjuster Assembly - Right 3
48 H 37 1/4"-20 Serrated Flange Nut 12
49 21P GCC-005A Basket Support Pin 6
50 H 1010 3/8" Split Lock Washer 6
51 H 1100 3/8"-16 x 1" Hex Bolt 6
52 H 1105 5/16" x 1-1/4" Hex Bolt 6
53 21P GCC-ADJ-3250 Depth Adjuster Extension (Toro 3250) 6
54 H 1147 5/16"-18 Serrated Flange Nut 6

11




o

10.
11.
12.
13.

14.

15.

16.

Toro 3300/3400 & 3320/3420

GREENS CARE COLLECTION MOUNTING
INSTRUCTIONS FOR TORO TRIFLEX 3300/3400

Use the reference numbers from the exploded view on page (14). You will need two each of items 12, 45, 46, 51, 52,
54, 55, 56, & 57 and one each of item 47, 53, 58, & 59.

Start with item 55, 56 & 58. Slide the bolt through the bushing and into the hole of item 58. Then slide the bolt from
the inside to the outside of the frame endplate. Be sure that the L-Shaped Cutout of Item 58 is forward and against the
inside face of the endplate.

Slide bushing (item 52) from the outside of the endplate into the hole directly below where the bolt (item 56) came
through.

Slide item 51 over the bolt (item 56); these components are reversible. The thinner wall of item 51 that slips over the
bolt (item 56) will be against the depth of cut adjuster.

Install the nut (item 54) onto the bolt (item 56) and leave loose. Thread the plunger (item 12) into item 51 so that the
plunger passes through items 52 & 58 stop and tighten item 54 then resume installing the plunger (item 12) until
resistance is felt or you see the bottom of item 51 being pulled away from the frame. Loosen ¥ turn, hold secure and
tighten the jam nut. Note: The jam nut only needs to be snug — over tightening will damage the plunger.

Repeat 2 through 5 with item 59 for the opposite side of the frame.

Remove the bolts (item 57) from the rod (item 53) and with the plungers (item 12) retracted, offset items 58 & 59 from
each other momentarily. Slide one end of the rod (item 53) into (item 58) from the inside until it is about 17 past item
58. Install the bolt (item 57) then align item 59 with item 58. Slide the rod (item 53) through item 59 as well and install
the second bolt (item 57).

Hold a wrench on each bolt (item 57) and tighten securely.

With both plungers still retracted, items 58 & 59 should pivot from vertical to a forward horizontal position. This will
allow access for the insert removal and installation. Return both items 58 & 59 to a vertical position and release the
plungers into the slots. This position is the operating position.

Mount the stabilizer guide (item 47) to the frame cross bar with the bolts (item 45) and nuts (item 46) and tighten.
Basket mounting extension pins are mounted directly over the manufacturer’s basket hanger pins.

Locate items 14, 26, 64, 65, 66, 67, & 68.

Remove the bolts that currently secure the basket hanger pin and install extension receiver pocket (item 68) with bolts
(item 66) and washers (item 26 & 67) directly over factory hangers; tighten. The pockets (item 68) are usable for either
side.

The extension pins 64 & 65 are right and left side specific. From their point of insertion into the receiver, they should
angle upward and towards the center of the cutter frame. Simply retract the plunger (item 14) and slide it into place and
lock it into the mounting of extension pin.

Once the pockets are mounted, you will only need to remove the extensions to easily switch back to mowing. The
receivers (item 68) can remain mounted.

Repeat for remaining two units.

INSTALLATION TO THE TORO TRIFLEX 3300/3400 GREENS MOWER

N

~

Remove all the clipping baskets

Release the clamps on the motors, and then remove.

Release the two mounting clamps per each unit on the lifting arm, raise the arm up, and pull the cutting unit out from
under the machine.

Position the Greens Care Collection (GCC) frame under the lifting arm. While keeping the clamps in an “open”
position, slide the lifting arm down over items 53, 58, & 59. Hook the clamps to item 53 and lock it into place.

With the motor locking arms (items 48 & 49) pivoted fully against the GCC frame, install the drive motor — make sure
to align the splines. When the motor is fully against the mount (item 39), carefully pull items 48 & 49 back away from
the frame unit it locks into position to secure the motor.

Repeat steps 1-5 for all three units.

Replace all clipping baskets.

Note: The insert handles will interfere with the lift arms (items 58 & 59) when locked in the standard vertical position
by the GCC-400 plunger (item 12). Instead, push the handles back to the frame cross bar and use GCC-233 (item 14)
to secure the handle; the GCC-400 (item 12) will be used to secure the hood.

Toro 3300/3400 & 3320/3420 Counterbalance Adjustment

12



Toro 3300/3400 & 3320/3420

These two views show the TORO Triflex Counterbalance adjustment.

The view on the left shows the setting pin in the second (middle) position, with available increase or decrease in
tension (lift) of the suspension arms.

The view on the right shows the retaining pin in the setting pin, as well as the torsion arm, note at the top of the plate
the square hole. This is to insert a square drive tool such as a ratchet or break-over bar to release the tension from
the retaining pin and adjust to a new position.

Positions range from resting the plate on top of the pin as shown in any of the available holes, or aligning the oval
hole in the plate and passing the pin through it.

It may be more desirable in some cases using the Greens Care Collection to reduce the lift force and allow

more downward force for more effective results.

Toro 3320/3420 Groomer Attachment Counterweight Replacement

ftj{, H-1013 = If using Toro Model 3320 or 3420 with
= ~LL Groomers attached to cutting reels, the
]\ H-1019 — =it top counterweight (TORO part number:
T '{ 117-6774-03) on the mower frame will
—— L interfere with TFGCC-16 basket pin

- extension sleeve. In this case, you will
| need to replace counterweights. TFGCC-
17 (replacement counterweight) can be
supplied to replace Toro’s top

g counterweight to avoid interference with
= TFGCC-16.

TORO STANDARD COUNTERWEIGHT
WHEN GROOMERS ARE ATTACHED

13



Toro 3300/3400 & 3320/3420

&
P &mn s

um\\%/i.\mw \

) zZi

Nmy .ﬁ\ Iy

WV\
M 3
e /ﬂ 1

Juawade]d JUnoW J0j0W

14



Toro 3300/3400 & 3320/3420 Parts Breakdown

Item No. [Dept. No. [Part No. Description QTY
1 21A GCC-FRAMEASSEM [GCC Basic Frame 3
2 21A GCC-08 Insert Guard Hood Assembly 3

Insert Guard Hood Assembly (3320/3420)
2 21A GCC-08 ELECTRIC See Page 17 for Detalils. 3
DISCONTINUED 8/10/17
3 21P GCC-12 Hood Rail Mounting Block 6
4 21P GCC-09 B3R Front and Rear Roller Bearing - 3 Lip Seal 12
5 21P GCC-221 Toro/JD Roller Axle to Fit Toro or John Deere 6
6 21P GCC-222 Front/Rear Roller Tube 6
7 21A GCC-223 Rear Scraper 3
8 H 17 #10 Internal Tooth Lock Washer 36
9 H 16 #10-32 x 3/4" SS SHCS 6
10 H 24 #10-32 x 1" SS SHCS 12
11 H 32 #10-32 x 3/4" Button Head Screw 6
Spring Plunger with Nut (Includes H-1033)
12 21A - |GCC-400 ASM 3300/3400 Uses 18, 3320/3420 Uses 15 15or 18
Spring Plunger with Nut (Includes H-1033)
13 ZIA - |GCCA00-90 ASM 90 Degree L-Handle 3320/3420 Motor Side 3
14 21A GCC-233 Hood Lock Plunger (Includes H-27) 12
15 H 30 #7 x 1/4" Drive Screw 6
16 21S SERIAL TAG Serial Number Tag 3
17 21P GCC-523 Cable Scraper 3
18 21P GCC-13 Bushing Parking Stand Flanged Bushing 12
19 21P GCC-13C Parking Stand 6
20 H 6106 3/8" Internal Tooth Lock Washer 12
21 H 21 3/8"-24 x 1-1/2" Hex Bolt 6
22 H 19 1/4"-20 x 1-1/4" SHCS 12
23 H 20 1/4"-20 x 7/8" SHCS 6
24 H 31 1/4"-20 x 1-1/2" SHCS 6
25 30H 6110 1/4" Hi-Collar Lock Washer 24
26 30H 1013 5/16" Split Lock Washer 36
27 30H 1022 5/16"-24 x 1" Hex Bolt 6
28 21P GCC-ADJ-12 5/16"-24 x 5/8" Button Head Screw 6
29 21P GCC-114 Hood Support 6
30 H 8005 #10-32 x 1/2" SS SHCS 12
31 21P GCC-03 Inner Bearing Housing 6
Female Splined Coupler
32 21pP GCe-06 (Supplied with Snap Ring Item # 36) 3
33 H 51 1/4" SAE Flat Washer 12
34 H 18 1/4"-20 x 3/8" Hex Bolt 12
35 21P GCC-111 Drive Coupler Bearing 3
36 37P 1029 Snap Ring 3
37 H 2502 3/8"-24 x 1-3/4" Hex Bolt 6
38 21P GCC-ADJ-27L Cable Scraper Mount - Left 3
39 21P GCC-ADJ-27R Cable Scraper Mount - Right 3

15




Toro 3300/3400 & 3320/3420 Parts Listing Continued

Item No.|Dept. No.|Part No. Description QTY
40 H 37 1/4"-20 Serrated Flange Nut 12
41 21P | TFGCC-06 Motor Mounting Flange 3
42 21P  |GCC-285 5Ib Counterweight 3
43 21A  |GCC-ADJ Toro TF/FW 1L |Depth Adjuster Assembly - Left 3
44 21A  |GCC-ADJ Toro TF/FW 1R [Depth Adjuster Assembly - Right 3
45 H 0013 1/2"-13 x 1" Hex Bolt 6
46 H 1026 1/2"-13 Serrated Flange Nut 6
47 21P  |TFGCC-09 Stabilizer Spring Contact Bar 3
48 31P  |TFV5-005C-R Assy. Motor Locking Arm - Right 3
49 31P  |TFV5-005C-L Assy. Motor Locking Arm - Left 3
50 H 2582 3/8" x 1/4" x 5/16"-18 Shoulder Bolt 6
51 21P  |TFGCC-04 Lift Arm Pivot Stop Plunger Mount 6
52 21P  |TFGCC-07 Lift Arm Pivot Stop Pin Bushing 6
53 31P  |TFV5-002 Lift Bar 3
54 H 1016 3/8"-16 Serrated Flange Nut 6
55 21P  |TFGCC-03 Lift Arm Pivot Bushing 6
56 H 1041 3/8"-16 x 1-3/4" Flat Head SCS 6
57 H 1067 5/16"-18 x 5/8" Serrated Flanged Head Bolt 6
58 21P  |TFGCC-015L Lift Arm - Left 3
59 21P  |TFGCC-015R Lift Arm - Right 3
60 21P  |GCC-CW Stackable Counterweight (3300/3400) 3
60 21P  |GCC-CW Stackable Counterweight (3320/3420) 9
61 H 14 1/2" Split Lock Washer 6
62 H 5009 1/2"-13 x 2-1/2" Hex Bolt (3320/3420) 6
63 H 1069 1/2"-13 x 1-1/2" Hex Bolt (3300/3400) 6
64 21P  |TFGCC-13L Basket Extension Pin - Left 3
65 21P  |TFGCC-13R Basket Extension Pin - Right 3
66 H 1105 5/16"-18 x 1-1/4" Hex Bolt 12
67 H 1008 1/4" USS Flat Washer 12
68 21P  |TFGCC-16 Basket Pin Extension Sleeve 6

16




Hood Latch Assemblies Schematic & Instructions

Hood Latch Assemblies GCC-486L & GCC-486R:

The hood mounted latch is designed for Greens Care Collection Frames that are mounted on a Toro, John Deere, or
Jacobsen ELECTRIC driven triplex greens mowers. The electric-driven motors are slightly larger and include more
features than the hydraulic motors, and therefore interfere with the standard spring plunger we use for GCC Frames
mounted to hydraulic driven triplex models. This method, once installed, will allow the user to interchange inserts
without the need to remove the drive motors.

This latch will need to be mounted on the side of the hood that the motor is mounted to the frame. This is referred to
as the “Drive-Side.” All components shown, except for Reference #’s 5 & 13, are used for either side of the hood.
The method of assembly is reversed to create a reversed part.

Remove the standard plunger (GCC-400) from the frame end above the motor and install the end plate bushing
(GCC-465).

12
2 @ \ ASSEMBLED VIEW
& o
& o \
B, 3 . ®
- ': . L—- I ﬁ’ ? '.l.b ';
. ' T ‘T‘?‘\b:'J
\/ * -
, J
o 0 10 _-9
R 8 -
— o 13 -
o 2 A '
1 > 2%'
4 , :/ 6
Item | Dept. | Part Description
1 21A [GCC-08 ASM [GCC Hood - Not included
2 n/a |n/a Frame End Plate - Not included
3 | 21P [GCC-465 End Plate Bushing
4 21P |GCC-462 Latch Pin
5 21P |GCC-464L Latch Cover Left (GCC-486L Only)
6 21P [GCC-461 Latch Base
7 21P |GCC-466 Latch Knob
8 21P |GCC-463 Latch Spring
9 H [459 5/16 ID Socket Head Shim
10 H |458 1/8" x7/16" Split Spring Pin
11 H |451 10-32 x 1/2 Round Head Screw
12 H 452 10-32 Nylon Insert Lock Nut
13 | 21P [GCC-464R Latch Cover Right (GCC-486R Only)

17



John Deere 2500/E

MOUNTING INSTRUCTIONS FOR

JOHN DEERE 2500/E MOWERS (Not using QA5 Cutting Reels)

1.

10.

11.

12.

13.

Remove the clipping baskets/buckets and basket/bucket frames from the John Deere cutting units. Basket
frames will be necessary for the Greens Care Collection (GCC).

Remove the bolts and bushings that attach the lifting yoke to the cutting units. The bushings and yoke will
be reused for mounting the GCC.

Loosen drive motor bolts and remove motors.

Remove GCC units from boxes, pivot parking stands into parked position by pulling each spring plunger
located behind the Insert hood out approximately %4 (6.4mm), allowing stand to swing down, release
plunger, and rotate stand until plunger locks into position (see Figures 3 & 4 on page 6).

Mount the lift chain U-bolt and lift chain to each unit as shown (Items 51, 52, 53, 54) in assembly drawing,
and tighten.

Slide the GCC units under the mower in their respective positions. Left and center units are
interchangeable, but the right-side unit is location specific.

Remove the yoke-mounting bolts from frame ends, align lifting yoke, insert the saved bushings from the
John Deere cutting units, replace bolts and nuts, and tighten.

Attach the lift chain to the lift arm. Adjust the length to provide adequate ground clearance — leave enough
slack so that the units do not bind under the greens mower when they are raised or cannot follow the
contour of the turf when in use.

Install the drive motor:

a. Hydraulic Drive Units: Make certain the male spline coupler (GCC-06JD/Jac5) and the internal
female splined coupler (7704) are installed properly by rotating the motors to align the splines;
slide and rotate into position. The motor flanges should mount flush to the motor housing.
Tighten the mount bolts.

b. Electric Driven Units: Mount the electric units the same as the hydraulic, except that early John
Deere Electric models only require the GCC-06JD/Jac5.

Install the clipping basket frame into the tube on either side of the Greens Care Collection frame, located in
the depth of cut adjuster mounting blocks (GCC-ADJ-06JDL & GCC-ADJ-06JDR).

Check operation; install baskets.

Leave the parking stands down until the green is reached. To retract them, pull both spring plungers back
approximately %4 (6.4mm), rotate the parking stand up, and release plunger, continue to rotate the parking
stand until it locks into the up position (see Figures 3 & 4 on page 6).

Items 57, 58, & 69 are a view of kit # 21A-GCC-175 and are not included with the standard John Deere
2500 Hydraulic or Electric units. Please see pages 22 &23 for more details.

ROTATE THE PARKING STANDS DOWN INTO THE PARK POSITION BEFORE LOWERING
THE UNITS ON THE FLOOR OF THE MAINTENANCE FACILITY FOR ANY REASON.

18



John Deere 2500/E (not using QAS Cutting Reels) Schematic & Parts Listing

Ap‘ _ 7
’4

XY

Motor Mount Placement < O\ NN @ lgb-" 7N\
| sent N L. AN,
S ~ (__ P 5 "
— (&)
X X—

Front of Machine

Item No.|Dept. No.]Part No. Description QTY
1 21A GCC-FRAMEASSEM [GCC Basic Frame 3
2 21A GCC-08 Insert Guard Hood Assembly 3
3 21P GCC-12 Hood Rail Mounting Block 6
4 21P GCC-09 B3R Front and Rear Roller Bearing - 3 Lip Seal 12
5 21P GCC-221 Toro/JD Roller Axle to Fit Toro or John Deere 6
6 21P GCC-222 Front/Rear Roller Tube 6
7 21A GCC-223 Rear Scraper 3
8 H 17 #10 Internal Tooth Lock Washer 36
9 H 16 #10-32 x 3/4" SS SHCS 6
10 H 24 #10-32 x 1" SS SHCS 12
11 H 32 #10-32 x 3/4" Button Head Screw 6
12 21A GCC-400 ASM Sprlng_ Plun_ger with Nut (Includes H-1033) 9or 12

Electric Units Use 9
Spring Plunger with Nut (Includes H-1033)

13 21A GCC-400-90 ASM 90 Degree L-Handle Electric Motor Side 3
14 21A GCC-233 Hood Lock Plunger (Includes H-27) 3
15 H 30 #7 x 1/4" Drive Screw 6
16 21S SERIAL TAG Serial Number Tag 3
17 21P GCC-523 Cable Scraper 3
18 21P GCC-13 Bushing Parking Stand Flanged Bushing 12
19 21P GCC-13C Parking Stand 6
20 H 6106 3/8" Internal Tooth Lock Washer 12

19



John Deere 2500/E Parts Listing Continued

Item No. | Dept. No. [Part No. Description QTY
21 H 21 3/8"-24 x 1-1/2" Hex Bolt 12
22 H 19 1/4"-20 x 1-1/4" SHCS 12
23 H 20 1/4"-20 x 7/8" SHCS 6
24 H 31 1/4"-20 x 1-1/2" SHCS 6
25 30H 6110 1/4" Hi-Collar Lock Washer 24
26 30H 1013 5/16" Split Lock Washer 6
27 30H 1022 5/16"-24 x 1" Hex Bolt 6
28 21P GCC-ADJ-12 5/16"-24 x 5/8" Button Head Screw 12
29 21P GCC-114 Hood Support 6
30 H 8005 #10-32 x 1/2" SS SHCS 12
31 21P GCC-03 Inner Bearing Housing 6

Female Splined Coupler
32 21P GCC-06 (Supplied with Snap Ring Item # 36) 3
33 H 51 1/4" SAE Flat Washer 12
34 H 18 1/4"-20 x 3/8" Hex Bolt 12
35 21P GCC-111 Drive Coupler Bearing 3
36 37P 1029 Snap Ring 3
37 H 2502 3/8"-24 x 1-3/4" Hex Bolt 6
38 21P GCC-ADJ-27L Cable Scraper Mount - Left 3
39 21P GCC-ADJ-27R Cable Scraper Mount - Right 3
40 H 37 1/4"-20 Serrated Flange Nut 12
41 21P GCC-02W-6 Motor Mounting Flange 3
42 21P GCC-285 5lb Counterweight 3
43 21A GCC-ADJ JD/TO 1L{Depth Adjuster Assembly - Left 3
44 21A GCC-ADJ JD/TO 1R|Depth Adjuster Assembly - Right 3
45 37P 7036-3 JD 2500 Motor Mount Flange 3
46 H 1146 1-3/4" Flat Head SCS 12
47 21P GCC-06JD/JACS Male Spline Coupler to Fit JD2500 & Jach 3
48 21P GCC-128 9/16 External Snap Ring 3
49 37P 7704 Internal Female Spline Coupler 3
50 21P GCC-129 12mm Internal Snap Ring 3
51 H 1016 3/8"-16 Serrated Flange Nut 12
52 H 1019 5/16 USS Flat Washer 12
53 21P GCC-207 Lifting U-Bolt for JD2500 3
54 21P GCC-212 Lift Chain - 2/0 Passing - 11 Links 3
55 H 1006 3/8" USS Flat Washer 6
56 H 6102 3/8"-24 Nylon Lock Nut 6

1.75Ib Stackable Counterweight (Available Upon
57 21P GCC-CW Request, See Page 23 & 24 for Details) N/A
58 H 0014 1/2" Split Lock Washer 6
59 H 027 1/2"-13 x 1-_1/2" Hex Bolt (Use with 1 Stackable 5

Counterweight)
60 21P GCC-005A Basket Rest Pin (Not Used on QA5) 6
61 H 1010 3/8" Split Lock Washer (Not Used on QAD) 6
62 H 1100 3/8"-16 x 1" Hex Bolt (Not Used on QAD) 6
63 21P GCC-ADJ-06JD L [Left Adjuster Mount to Fit John Deere 3
64 21P GCC-ADJ-06JD R [Right Adjuster Mount to Fit John Deere 3
65 H 1160 5/16"-18 x 1-1/2" Hex Bolt 6
66 H 1147 5/16"-18 Serrated Flange Nut 6

20




10.

11.

12.

13.

John Deere 2500 QA5 (Quick Adjust)

MOUNTING INSTRUCTIONS FOR
JOHN DEERE 2500 QA5 MOWERS

Remove the clipping baskets, loosen the motor studs and remove the motors. Disconnect the lift chains
from the lift arm (chains are supplied with the GCC units). With a hex (ALLEN) wrench, remove the bolts
above and below the swivel ball at the center of the lifting yoke, and separate the ball housing.

Remove the cutting reels from under the mower.

Locate the lifting brackets (GCC-207) and the lifting chains. One of each will be mounted through the two
¥2” holes in the frame with a nut and washer on either side and tightened.

Mount the lifting yokes (sent separately) to the inside of the GCC frame with the shoulder bolts provided
and tighten. See Figure 5 on page 23.

Position units in their proper LEFT, RIGHT, and CENTER position.
Reassemble the ball housing around the GCC lifting yoke ball; replace the housing bolts and tighten.

Attach the lifting chain to the lift arm. You will need to determine which chain link to connect the lift arm
in order to suit your needs for transport height and allow enough slack to follow your turf contour properly.

Locate the male spline (GCC-06JD/Jac5) and the female coupler (7704). First, insert the male spline into
the drive coupler (GCC-06), and then add the female coupler (7704).

Align and rotate the motor into position; tighten the nuts over the motor.
Raise and lower the units to check the lift height or interference of any parts.

Rotate the parking stands to the park position (see figure 4 on page 6). Install the inserts — refer to page 35
for Insert installation instructions.

Reattach the clipping baskets.

At the green, raise parking stands, check and set cutting depth, and check operation of units.

ROTATE THE PARKING STANDS DOWN INTO THE PARK POSITION BEFORE LOWERING

THE UNITS ON THE FLOOR OF THE MAINTENANCE FACILITY FOR ANY REASON

21



&

John Deere 2500 QA5 (Quick Adjust) Schematic & Parts Listing

Adaptation Kit #GCC-9304QA5

@ .
q & < A
*eo. /3.7 R-§
{ 2 AN BN
.~J - ‘(.‘E’ p % "'é; - “%‘f' -'»__, é ) .
L < 5 S
é_ P q}i 3 i‘;}? ‘b\_ N N
{ A | ZoN ~a Ny
{ ~ RN T >
o : INYL W/ OF
Ca i = NG ‘ Fj = &
Motor Mount Placement 2 4 ; 2 8 7 \'ﬁ{‘ Aot '_“g; 3 . e i D td
Seat & A Y o : '9
B=1 U . ) ¥ 5
= RO A NN |
x x —F I3 ot
amtalstuiiien /@ Nk
Item No.| Dept. No. |Part No. Description QTY
1 21A GCC-8010 asm | Lifting Y oke Assembly 3
2 H 065 1/2 x 1 x 3/8" - 16 Shoulder Bolt 6
3 H 1016 3/8" - 16 Serrated Flange Nut 6
4 21P GCC-113L QADS5 Basket Mount - Left 3
5 21P GCC-113R QADS Basket Mount - Right 3
6 H 5005 1/4 - 28 x 1/4" Socket Head Cap Screw 6
7 H 1146 5/16 - 18 x 1 3/4" Flat Head Socket Screw 6*
*There are 6 additional H-1146 screws on the JD 2500 QA5 to the standard 12 on the JD 2500
8 H 5004 5/16 - 24 x 1 1/4" Flat Head Socket Screw 6
9 H V8001 5/16"- Hi Collar Lock Washer 6
10 H 1147 5/16 - 18" Serrated Flange Nut 6
11 H 5003 5/16 - 24 x 3/4" Socket head Cap Screw 6
12 H 1013 5/16" - Split Lock Washer (Standard on JD 2500) 6
13 H 1022 5/16 - 24 x 1" Gr 5 Hex Bolt (Standard on JD 2500) 6
14 37P 7036-3 John Deere 2500 Motor Flange 3
15 H 1183 3/8 - 16 Smooth Flange Nut 6
16 H 1006 3/8 - USS Flat Washer 6
17 21P GCC-450 Male Stud Addapter 6
18 H 6106 3/8" Internal Tooth Lock Washer 6
19 H 5006 3/8 - 16 x 1/2" Gr 5 Hex Bolt 6
20 21P GCC-285 5 Ib Counter Weight (Standard on JD 2500) 3
21 21P GCC-CW 1.75 Ib Stackable Counter Weight - Refer to page 23 6
22 H 0014 1/2" Split Lock Washer 6
23 H 5009 1/2 - 13 x 2" Gr. 5 Hex Bolt 6

22



John Deere 2500 QA5 (Quick Adjust)

JOHN DEERE 2500 QA-5 ADAPTATION KIT
PICTURED ON PAGE 21

Use page 19 as a reference to all the components not shown exploded in the JD2500 QA-5 view on page 22. All the
components listed for the standard JD2500 or JD2500E on pages 19 & 20 are used when adapting to fit a unit
equipped with QA-5 cutting reels, except the following reference numbers: 21(2), 28, 55, 56, 60, 62, 63, & 65.
These numbers are replaced by reference numbers: 2, 3, 6, 7, 8, 9, & 11 from the JD2500 QA-5 view on page 21.
All the other parts listed are additional, except reference numbers 7, 14 & 20, which are only noted for reference
purposes.

John Deere Yoke Positions:

GCC-400 MOUNT
1/2-13 THREAD

YOKE MOUNTING POSITION GCC-233 MOUNT
PRICR TO QUICK ADJUST 0.490 7/16-20 THREAD
(QA-5) CUTTING REELS
525/64" 2.409 X
(2-13/32) V) £08
[2-33/327] \ oA
940 }
5/14") | YOKE MOUNTING POSITION
| B FOR QUICK ADJUST
1.657 (QA-5) CUTTING REELS 25/64
[1-21/32") ! ’
T e @)
el !
112
(1-7/847]
Q 0

-3

Item No. | Dept. No. |Part No. Description
1 21P GCC-285 5 Ib. Counter Weight
1 21P GCC-283 3 Ib. Counter Weight (Not Shown)
2 21P GCC-CW 1.75 Ib. Counter Weight
3 H 0014 1/2" Split Lock Washer
4 H 1069 1/2 - 13 x 1 1/2 Gr. 5 Hex Bolt
5 H 5007 1/2 - 13 x 2 Gr. 5 Hex Bolt
6 H 5009 1/2 - 13 x 2 1/2 Gr. 5 Hex Bolt

23



True-Surface® Counter Kits Continued

Refer to the counterweight schematic on page 23:

21A-GCC-175 - 1.75 Ib Counter Weight Kit Includes:

I,tleorﬁ DNeg).t. Part No. Description QTY
2 21A  |GCC-CW |1.75 Ib Counter Weight 3
3 H 0014 1/2" Slit Lock Washer 6
4 H 1069 1/2-13x11/2 - Gr. 5 Hex Bolt 6

21A-GCC-350 - 3.5 Ib Counter Weight Kit Includes:

Iltleorﬁ D|\e|§_t Part No. Description QTY
2 21A  |GCC-CW |1.75 Ib Counter Weight 6
3 H 0014 1/2" Slit Lock Washer 6
5 H 5007 1/2 - 13 x 2 Gr. 5 Hex Bolt 6

21A- GCC-525 - 5.25 Ib Counter Weight Kit Includes:

Il'ileor-n DNeg)-t. Part No. Description QTY
2 21A |GCC-CW |1.75 Ib Counter Weight 9
3 H 0014 1/2" Slit Lock Washer 6
6 H 5009 1/2 - 13 x 2 1/2 Gr. 5 Hex Bolt 6

True-Surface® Greens Care Collection Counterweight Chart

Counter Weight | Qty per | Additional Counter | Qty per

Model Mower Needed Frame | Weights Needed | Frame
Toro 3100 GCC-283 1

Toro 3250 GCC-283 1

Toro 3300/3400 GCC-285 1 GCC-CW 1
Toro 3320/3420 GCC-285 1 GCC-CW 3
John Deere 2500 GCC-285 1

John Deere 2500E GCC-285 1 GCC-CW 2
JD 2500 QA5 GCC-285 1 GCC-CW 2
JD 2500E QA5 GCC-285 1 GCC-CW 3
John Deere 2243 GCC-285 1

Jacobsen 3/4 GCC-283 1

Jacobsen 5/6 GCC-285 1

Jacobsen E322 GCC-285 1 GCC-CW 2

24



Jacobsen Greensking 3/4/5/6, E-Plex & Ransome

MOUNTING INSTRUCTIONS FOR
JACOBSEN GK Il - 1V, GK V-VI, E-PLEX AND
RANSOME

1. Remove the clipping baskets/buckets and cutting units from the mower by removing the bolts at each side
of the cutter frame that attach lift/pull frame to cutting unit and remove the drive motors.

2. GCC frames will have all the hardware attached. Remove the frames from the box, lower the parking
stands by pulling each plunger behind the hood out approximately %4” (6.4mm), allowing the stand to swing
down, release plunger, and rotate stand until it locks into park position (see Figures 3 & 4 on page 6).

3. Slide the units under the mower in their respective drive side positions. The Jacobsen III & IV’s right and
center units are the same, and the left unit is location specific. The E-Plex, GK V & VI, and Ransome’s are
interchangeable in all 3 locations.

4. Remove the flange nut and outer spacer bushing (GCC-216) from each connection point on the frame.
Align mounting holes of lift/pull frame with lift bolts and insert the smaller diameter of spacer bushing
(GCC-216) into mounting hole of lift/pull frame. Slide bolt completely through, re-install nut and tighten.
NOTE: Spacer bushing GCC-216 is reversible. Depending on lift/pull frame width, some units will have
the smaller diameter of GCC-216 facing in, and others will be facing out.

5. Toinstall drive motors for GK 11l & IV, E-PLEX, & RANSOME: Remove the flange nuts from the
mounting studs (2 or 4 per unit depending on the model). Align the motor splines into the drive coupler
and slide the motor into the housing. Make sure the motor flanges mount flush to the motor housing.
Replace flange nuts and tighten.

6. Toinstall drive motors for GKV&VI: Remove the cotter pin from the motor lock arms. Rotate each arm
out approximately 90 degrees; ensure that the male spline (GCC-06JD/Jac5) and female coupler (7704) are
fully inserted. Slide the motor into the motor housing and rotate back and forth to align splines. Be sure the
motor flanges mount flush to the motor housing. Be sure the anti-rotation pin aligns at the bottom of the
motor, close the lock arms, and replace the cotter pin through both lock arms.

7. Check operation and replace clipping baskets.

8.  We recommend leaving the parking stands down until the green is reached. To retract them, pull both
spring plungers back approximately %4 (6.4mm), rotate the parking stand up, and release the plunger;
continue to rotate the parking stand until it locks into the up position (see Figures 3 & 4 on page 6).

ROTATE THE PARKING STANDS INTO THE PARK POSITION BEFORE LOWERING THE
UNITS TO THE FLOOR OF THE MAINTENCE FACILITY FOR ANY REASON.

*Please note that the insert handles may interfere with the lifting yoke when fixed in the vertical position with GCC-
400 (item 13). If this occurs, rotate the handles back until they touch the frame cross bar and secure with the GCC-
233 (item 14).

25



Jacobsen Greensking 3, 4 & G-Plex II, 111 Schematic & Parts Listing

0 @ T & ‘D sacobsenGK3&4 Jacobsen G-Plex Il & lil
~ S 4 Motor Mount Placement ~ Motor Mount Placement
Seat Scat
i)
x X—
—_— X— .
Front of Machine Front of Machine
Item No. [Dept. No. |Part No. Description QTY
1 21A GCC-FRAMEASSEM |GCC Basic Frame 3
2 21A GCC-08 Insert Guard Hood Assembly 3
3 21P GCC-12 Hood Rail Mounting Block 6
4 21P GCC-09 B3R Front and Rear Roller Bearing - 3 Lip Seal 12
Roller Axle to Fit Toro or John Deere.
5 21P GCC-221 Toro/JD 6 Pcs Used After 5/22/19 3o0r6
Front Roller Axle for Jacobsen/Ransome
6 21P GCC-221 Jac/Ran Models Prior to 5/22/19 Oor3
7 21P GCC-222 Front/Rear Roller Tube 6
8 21A GCC-223 Rear Scraper 3
9 H 17 #10 Internal Tooth Lock Washer 36
10 H 16 #10-32 x 3/4" SS SHCS 6
11 H 24 #10-32 x 1" SS SHCS 12
12 H 32 #10-32 x 3/4" Button Head Screw 6
13 21A GCC-400 ASM Spring Plunger with Nut (Includes H-1033) 12
14 21A GCC-233 Hood Lock Plunger (Includes H-27) 6

26



Jacobsen Greensking 3, 4 & G-Plex 11, I11 Parts Listing Continued

Item No. |Dept. No. |Part No. Description QTY
15 H 30 #7 x 1/4" Drive Screw 6
16 21S SERIAL TAG Serial Number Tag 3
17 21P GCC-523 Cable Scraper 3
18 21P GCC-13 Bushing Parking Stand Flanged Bushing 12
19 21P GCC-13C Parking Stand 6
20 H 6106 3/8" Internal Tooth Lock Washer 12
21 H 21 3/8"-24 x 1-1/2" Hex Bolt 12
22 H 19 1/4"-20 x 1-1/4" SHCS 12
23 H 20 1/4"-20 x 7/8" SHCS 6
24 H 31 1/4"-20 x 1-1/2" SHCS 6
25 30H 6110 1/4" Hi-Collar Lock Washer 24
26 30H 1013 5/16" Split Lock Washer 6
27 30H 1022 5/16"-24 x 1" Hex Bolt 6
28 21P GCC-ADJ-12 5/16"-24 x 5/8" Button Head Screw 6
29 21P GCC-114 Hood Support 6
30 H 8005 #10-32 x 1/2" SS SHCS 12
31 21P GCC-03 Inner Bearing Housing 6

Female Splined Coupler
32 2P |GCC-06 (Supplied with Snap Ring Item # 36) 3
33 H 51 1/4" SAE Flat Washer 12
34 H 18 1/4"-20 x 3/8" Hex Bolt 12
35 21P GCC-111 Drive Coupler Bearing 3
36 37P 1029 Snap Ring 3
3/8"-24 x 1-3/4" Hex Bolt
37 H 2502 (Used After 5/22/19) 6
H o8 5/16"-24 x 1-3/4" Hex Bolt
(Used Prior to 5/22/19)
38 21P GCC-ADJ-27L Cable Scraper Mount - Left 3
39 21P GCC-ADJ-27R Cable Scraper Mount - Right 3
40 H 37 1/4"-20 Serrated Flange Nut 12
41 21P GCC-02N-6 Narrow Motor Mounting Flange 3
42 21P GCC-283 3Ib Counterweight 3
Depth Adjuster Assembly - Left
43 21A - |GCC-ADJ Toro 1L ooy After 5/22/19) 5
Jac/Ran Depth Adjuster Assembly - Left
21A GCC-ADJ Jac/Ran 1L (Used Prior to 5/22/19)
Depth Adjuster Assembly - Right
s 21A  |GCC-ADJToro IR | ;coy After 5/22/19) 5
Jac/Ran Depth Adjuster Assembly - Right
21A GCC-ADJ Jac/Ran 1R (Used Prior to 5/22/19)
45 H 1402 3/8"-16 x 1-3/4" Motor Stud 6
46 H 1019 5/16 USS Flat Washer 6
47 H 1183 3/8"-16 Smooth Flange Nut 12
48 H 1403 5/16"-18 x 1-1/2" Motor Studs 12
49 H 1008 1/4" USS Flat Washer 12
50 H 3147 5/16"-18 Smooth Flange Nut 12
51 21A GCC-10 ASM Lift Bracket Assembly 3
52 H 0013 1/2"-13 x 1" Hex Bolt 6
53 H 1026 1/2"-13 Flange Nut 6
54 H 286 3/8"-16 x 2-3/4 Hex Bolt 6
55 H GCC-217 L ift Bushing Standoff 6
56 H GCC-216 Lift Bushing 6

27




Jacobsen 5 & 6 Schematic & Parts Listing

Item No. [Dept. No. [Part No. Description QTY
1 21A GCC-FRAMEASSEM |GCC Basic Frame 3
2 21A GCC-08 Insert Guard Hood Assembly 3
3 21P GCC-12 Hood Rail Mounting Block 6
4 21P GCC-09 B3R Front and Rear Roller Bearing - 3 Lip Seal 12

Roller Axle to Fit Toro or John Deere.
5 21P GCC-221 Toro/JD (6 Pcs Used After 5/22/19) 3or6
Front Roller Axle for Jacobsen/Ransome

6 21P GCC-221 Jac/Ran (Models Prior to 5/22/19) Oor 3
7 21P GCC-222 Front/Rear Roller Tube 6
8 21A GCC-223 Rear Scraper 3
9 H 17 #10 Internal Tooth Lock Washer 36
10 H 16 #10-32 x 3/4" SS SHCS 6
11 H 24 #10-32 x 1" SS SHCS 12
12 H 32 #10-32 x 3/4" Button Head Screw 6
13 21A GCC-400 ASM Spring Plunger with Nut (Includes H-1033) 12
14 21A GCC-233 Hood Lock Plunger (Includes H-27) 6
15 H 30 #7 x 1/4" Drive Screw 6
16 21S SERIAL TAG Serial Number Tag 3
17 21P GCC-523 Cable Scraper 3

28




Jacobsen 5 & 6 Parts Listing Continued

Item No. | Dept. No. |Part No. Description QTY
18 21P GCC-13 Bushing Parking Stand Flanged Bushing 12
19 21P GCC-13C Parking Stand 6
20 H 6106 3/8" Internal Tooth Lock Washer 12
21 H 21 3/8"-24 x 1-1/2" Hex Bolt 12
22 H 19 1/4"-20 x 1-1/4" SHCS 12
23 H 20 1/4"-20 x 7/8" SHCS 6
24 H 31 1/4"-20 x 1-1/2" SHCS 6
25 30H 6110 1/4" Hi-Collar Lock Washer 24
26 30H 1013 5/16" Split Lock Washer 6
27 30H 1022 5/16"-24 x 1" Hex Bolt 6
28 21P GCC-ADJ-12 5/16"-24 x 5/8" Button Head Screw 6
29 21P GCC-114 Hood Support 6
30 H 8005 #10-32 x 1/2" SS SHCS 12
31 21P GCC-03 Inner Bearing Housing 6

Female Splined Coupler
32 21pP GCC-06 (Supplied with Snap Ring Item # 36) 3
33 H 51 1/4" SAE Flat Washer 12
34 H 18 1/4"-20 x 3/8" Hex Bolt 12
35 21P GCC-111 Drive Coupler Bearing 3
36 37P 1029 Snap Ring 3
3/8"-24 x 1-3/4" Hex Bolt
37 H 2502 (Used After 5/22/19) 6
H o8 5/16"-24 x 1-3/4" Hex Bolt
(Used Prior to 5/22/19)
38 21P GCC-ADJ-27L Cable Scraper Mount - Left 3
39 21P GCC-ADJ-27R Cable Scraper Mount - Right 3
40 H 37 1/4"-20 Serrated Flange Nut 12
41 21P GCC-02W-6 Wide Motor Mounting Flange 3
42 21P GCC-283 3lb Counterweight 3
Depth Adjuster Assembly - Left
43 214 |GCC-ADJ Toro 1L | oo After 5/22/19) 5
Jac/Ran Depth Adjuster Assembly - Left
21A GCC-ADJ Jac/Ran 1L (Used Prior to 5/22/19)
Depth Adjuster Assembly - Right
s 214 |GCC-ADJ Toro IR | j5oq After 5/22/19) 5
Jac/Ran Depth Adjuster Assembly - Right
21A GCC-ADJ Jac/Ran 1R (Used Prior to 5/22/19)
45 H 286 3/8"-16 x 2-3/4" Hex Bolt 6
46 21P GCC-217 Lift Bushing Standoff 6
47 21P GCC-216 Lift Bushing 6
48 H 1183 3/8"-16 Smooth Flange Nut 12
49 21A GCC-10 ASM Lift Bracket Assembly 3
50 H 0013 1/2"-13 x 1" Hex Bolt 6
51 H 1026 1/2"-13 Flange Nut 6
52 21P GCC-06JD/Jach JD & Jac5 Male Spline Coupler 3
53 21P GCC-128 Snap Ring 9/16" External 3
54 37P 7704 Internal Female Splined Coupler 3
55 21P GCC-129 12mm 1/2" Internal Snap Ring 3
56 21A GCC-1165 GK 5 Motor Mount Lock Kit (See Page 30) 3

29




Jacobsen 5 & 6 Motor Mount Lock Kit

21A-GCC-1165 — Motor Mount Lock Kit Assembly

£
— Yy
< ; ) O
Item No. | Dept. No. |Part No. |Description QTY
1 37P 6034JV Greensking 5/6 Motor Adapter Flange 3
2 30H 3107 5/16 Bolt 6
3 30A 3003 Motor Mount Lock Arm RH 3
4 30A 3002 Motor Mount Lock Arm LH 3
5 30H 3158 5/16 Wave Washer 6
6 30H 3179 Nut 5/16 - 18 Lock 6
7 30H 1003 Bolt 1/4 - 20 x 3/4 3
8 30H 1007 Regular LW 1/4 3
9 30M 2528 Lanyard 3
10 30H 2580 Cotter Pin 3
11 30H 1146 Bolt 5/16 - 18 x 1 3/4 FH 12
12 37P 7178 Spring Pin 1/4 x 1 1/8 3

30



Jacobsen Eclipse 322 Schematic & Parts Listing

i‘..': !
| &
A0
Motor Mount Placement
Sear '
x —_—
X~ X
Front of Machine
Item No. [Dept. No. |Part No. Description QTY
1 21A GCC-FRAMEASSEM |GCC Basic Frame 3
2 21A GCC-08 Insert Guard Hood Assembly 3
3 21P GCC-12 Hood Rail Mounting Block 6
4 21P GCC-09 B3R Front and Rear Roller Bearing - 3 Lip Seal 12
Roller Axle to Fit Toro or John Deere.
5 21P GCC-221 Toro/JD (6 Pcs Used After 5/22/19) 30r6
Front Roller Axle for Jacobsen/Ransome
6 21P GCC-221 Jac/Ran (Used Prior to 5/22/19) Oor3
7 21P GCC-222 Front/Rear Roller Tube 6
8 21A GCC-223 Rear Scraper 3
9 H 17 #10 Internal Tooth Lock Washer 36
10 H 16 #10-32 x 3/4" SS SHCS 6
11 H 24 #10-32 x 1" SS SHCS 12
12 H 32 #10-32 x 3/4" Button Head Screw 6
13 21A GCC-400 ASM Spring Plunger with Nut (Includes H-1033) 9
Spring Plunger with Nut (Includes H-1033)
14 21A GCC-400-90 ASM 90 Degree L-Handle for Motor Side 3
15 21A GCC-233 Hood Lock Plunger (Includes H-27) 6
16 H 30 #7 x 1/4" Drive Screw 6
17 21S SERIAL TAG Serial Number Tag 3

31



Jacobsen Eclipse 322 Parts Listing Continued

Item No. | Dept. No. |Part No. Description QTY
18 21P GCC-523 Cable Scraper 3
19 21P GCC-13 Bushing Parking Stand Flanged Bushing 12
20 21P GCC-13C Parking Stand 6
21 H 6106 3/8" Internal Tooth Lock Washer 12
22 H 21 3/8"-24 x 1-1/2" Hex Bolt 12
23 H 19 1/4"-20 x 1-1/4" SHCS 12
24 H 20 1/4"-20 x 7/8" SHCS 6
25 H 31 1/4"-20 x 1-1/2" SHCS 6
26 30H 6110 1/4" Hi-Collar Lock Washer 33
27 30H 1013 5/16" Split Lock Washer 6
28 30H 1022 5/16"-24 x 1" Hex Bolt 6
29 21P GCC-ADJ-12 5/16"-24 x 5/8" Button Head Screw 6
30 21P GCC-114 Hood Support 6
31 H 8005 #10-32 x 1/2" SS SHCS 12
32 21P GCC-03 Inner Bearing Housing 6

Female Splined Coupler
33 21P GCC-06 E322 (Supplied with Snap Ring Item # 37)
34 H 51 1/4" SAE Flat Washer 12
35 H 18 1/4"-20 x 3/8" Hex Bolt 12
36 21P GCC-111 Drive Coupler Bearing 3
37 37P 1029 Snap Ring 3
3/8"-24 x 1-3/4" Hex Bolt
38 H 2502 (Used After 5/22/19) 6
H o8 5/16"-24 x 1-3/4" Hex Bolt
(Used Prior to 5/22/19)
39 21P GCC-ADJ-27L Cable Scraper Mount - Left 3
40 21P GCC-ADJ-27R Cable Scraper Mount - Right 3
41 H 37 1/4"-20 Serrated Flange Nut 12
42 21P GCC-02-E322 E322 Motor Mount Flange 3
43 21P GCC-285 5lb Counterweight 3
44 21A GCC-ADJ JAC E322 1L Jac E-322 Depth Adjuster Assembly - Left 3
45 21A GCC-ADJ JAC E322 1R Jac E-322 Depth Adjuster Assembly - Right 3
46 H 286 3/8"-16 x 2-3/4" Hex Bolt 6
47 21P GCC-217 L ift Bushing Standoff 6
48 21P GCC-216 Lift Bushing 6
49 H 1183 3/8"-16 Smooth Flange Nut 12
50 21A GCC-10 ASM Lift Bracket Assembly 3
51 H 0013 1/2"-13 x 1" Hex Bolt 6
52 H 1026 1/2"-13 Flange Nut 6
53 H 2016 1/4"-20 x 1-3/8" SHCS (Thick Motor Flange) 6
H 20 1/4"-20 x 7/8" SHCS (Thin Motor Flange)
H 19 1/4"-20 x 1-1/4" SHCS
54 (Thick Motor Flange at Parking Stand) 3
H 1505 1/4"-20 x 3/4" SHCS
(Thin Motor Flange at Parking Stand)
55 21P GCC-ADJ-07E322 Lower Height Adjuster Knob 6
56 21A GCC-350 3.5lb Counterweight Kit 3
57 21P GCC-CW Stackable Counterweight 6
58 H 0014 1/2" Split Lock Washer 6
59 H 5007 1/2"-13 x 2" Hex Bolt 6

32




Depth of Cut Adjusters

True-Surface® Depth of Cut Adjusters & Sight Gauge

The depth of cut adjuster is designed to be a reliable method of adjusting the depth of cut to precise increments.
Made from stainless steel and quality zinc-plated components, the adjusters are equipped with lubrication points for
rotating components. The predetermined “ZERO” settings and incremental markings provide fast and easy
operation, setup, and change-over.

1.

10.

The depth adjuster’s “ZERO” setting is indicated on the depth gauge for both Vacu-Cutter™ and Vacu-
Scarifier™ when aligned with the bottom of the depth adjuster mounting block.

The “ZERO” setting refers to the point at which the contact points of the front and rear roller and the Insert
points are all on an equal plane.

Cutting depth: when the Insert points are set lower than the rollers. This can be achieved by rotating the
adjuster knob counterclockwise to lift the front roller and to allow the frame and the Insert to move down
into the turf.

The Vacu-Cutter™, Vacu-Groomer™, NV Roller, and the Vacu-Brushes™ will start at the line marked
“Vacu-Cutter™ Doing this will establish the “ZERO” setting for these units. From the “ZERO” setting,
each ¥4 turn of the adjuster knob will correlate with a click to hold it in position.

The Vacu-Scarifier™ has its own “ZERO” setting (labeled Scarifier™ on the depth gauge).

The Vertical Mower™ “ZERO” setting is three lines (12 clicks) above the Vacu-Scarifier™ “ZERO” line
when using New Vertical Mower blades. The zero setting will change over time if the blades wear down
from continual use.

The Star Slitter, Greens Spiker, and Deep Slicer will start at maximum height, and will penetrate
approximately 0.150” (4.0mm), 0.19” (5mm), 0.22” (6mm) respectively into the turf. This is the minimum
depth.

Each click represents approximately 0.010” (.254 mm) change in cutting depth, which will equal 0.040”
(1.02 mm) change in cutting depth for each full revolution.

Each complete revolution change is marked as a line on the depth gauge of the adjuster.

The standard part number for the depth of cut gauge is GCC-ADJ-08 and is used on most Toro and
Jacobsen units. However, John Deere 2500 units and Toro 3250 units use the depth of cut gauge GCC-
ADJ-08JD. These models are equipped with additional mounting blocks that extend the forward position
of the adjuster: GCC-ADJ-06L & R for John Deere and GCC-ADJ-3250 for Toro 3250.

Refer to page 34 for a schematic and parts listing.

33



Depth of Cut Adjusters

SCs

dILSNrayv Lnd 10 Hid3da

UOoI323J[0D) 248D SUIIID) ,2I84INS-IN1]

¢}

©

©

e 90 O,N. 0 OVPVOLOLROO © © O D ©© v Yoo o

"ALD|

(0SZE - END

0JO| U0 pesn ‘6L/LL/E UO
L rE-rav-009 padeday)
1B qe | unow Jadesns
a1qeD IOqQIBIUNCD

(osze - e

QIO U0 PISN G6L/LL/E U0
rLPE-rav-D0D paseidax)
PR QUL unow sadeios
DGR FUOQIBUNOD
(6L/LL/E VO PLPE
FrAVY-009 peoeday) 1ybiy
qe | Junow sadesss aigen
(GL/LL/E VO PLPE
FAV-209 pededayy) yan
qe | unow 1adeins a|gen
(AU 0sze 0JoL) woolg
Gununow b pue yan
(Aluo eseaq uyor)

»ooig Bununow b
(Aluo sueeq

uyor) %2018 Bupunow ua1
ioeio8] Buin-O

(6L/zes o

IOl FUOSUBM/USSqODIe
uo pasn) Bulysng

ioejos) aasnipy ydeo
Buiysng

Joqeos) sasnipy yidag
yeus saysnipy

WL X OZ b L MOUDG JOS
Bunyi4 aseasn) @a1g

uyor su4) einen yideq
abneo yideq

JDUSEAA

wnow ebnes yideq
MBS

wnowy atnes yidag
Buiy deus [BueIxX3 .8/
JBUSBAA

OO Y00 | [Buwaul 8/e
(BL/LL/E O Joud

Pas)) dois uonEoy Xy
(|19105q0) 2A831S '§'S
(M@0sqQ) 280918 'S'S

| (M@05q0) 1012105
| HI01E UNOW JDHOM
1eas yeys sesnipy
leg juasieq)

Suudsg Jueeq
MBEIDS 185 wwg

J8YSEAA %001 NMdS L 9L/S
(as@8q uyor

10) 21 A0 8sn) oY peEsH
punoy 8/S X vZ-.9L/9
MBIDS 188 BZ-.P/L

s)4) qouy usuwnsnipy
(2ze3a ussqooer 1l
JON [IIAA) Gouy Juaunsnipy

(0Sz¢ 010 pue sieaq

108 XBH L X ¢Z-.9L/5

(Aluo zzea ussqooer

>ora Bununon

HO-MLZ-PAV-D0D diZ ez

B2 14ZTav-009 .  diZ 62
HLZTAOV-D0D . diLz B8z
WZTAV-22D  diZ 8z
0SZE-raAv-009  diZ L2
H-Areo-rav-oo0e diLz ez
Tareo-rav-o0oe. diz oz
9Z-rav-009,  diz sz
UBM/QBP GZTAV-D0D, diZ vz
SZTrav-oo09 diz ve
EOTAV-009 diZ £z
rLO9 H zz

L89L H Lz
argo-rav-00o,  diz oz
80-TAV-D2D  diZ oz
0Z-rav-009 dLZ 6L
6L-rAV-009  dlZ L
LLTAV-00D  diZ L1
2019 H =18
vLPETAV-DDD diZ St
uEroRr 0L rav-009 die i
0L rav-009, diLz v

GO rav-009, dLz €1
POPAV-00D  diZ zZi
21L-rav-009,  diZ 1L
PLTavV-009 dilZ oL
EL-TAV-DDD diZ G
vL-raAY,  dLZ 8

ZZoL | H Z

€10k H 9
ZL-rav-009  dLZ =
SLTAV-009 diZ v
ZTEILOTAV-DOD  dIZ £
L0TAV-D0D, diz z

90 TaV-OD9  diZ L

saweid £ 3y 03 s1335nfpy Y0 9 JO 135 € 10 2P SINUEND

34



Instructions for All GCC Inserts

GREENS CARE COLLECTION INSERT
INSTALLATION AND REMOVAL

The Greens Care Collection (GCC) is a true “wrench/spanner free” interchange system. It is possible to exchange
GCC inserts on most triplex/triple models with the frames still installed on the greens mower.

1.

10.

11.

Assuming you are working on a bench, to exchange any of the inserts rest each roller on a %”-1” (19mm —
25.4mm) strip of board to gain clearance under the insert, so they can be adjusted at any cutting depth.

Pull outward and rotate all four retractable spring plungers 90 degrees. This will release the insert handles
and the hood rails.

Pull the insert handles forward, then retract the small lock spring plunger on each side. Lift the front of the
hood, lock the spring plungers into position so that the hood is held in the up position, and slide the hood
back as far as possible

View the drive motor side of the cutting unit. Align the square drive key between the insert handle and the
frame, so it is angled slightly forward (12 degrees) (see Figure 1 on page 6).

Taking one handle in each hand, lift the unit out at a slight forward angle to the frame; be sure to use equal
force on each end and keep it parallel with the frame while doing so.

Installation is the opposite. Align the Insert shaft drive key so that when looking down above the housing it
will align with the drive coupler and the unit will rest into the bottom of the housings. Do this evenly to
avoid a jam of the insert in the frame. Non-driven units: Star Slitter, Greens Spiker, and the NV Roller do
NOT have a drive key that needs to be aligned.

Lower the hood top section and slide the hood assembly forward until indicator notches are aligned with
rail mount block to match the Insert installed (see Figure 2 on page 6).

Turn the hood rail plungers another 90 degrees, and allow them to return through the rail, frame and
parking stand. Position the stand so it will support the back of unit off the surface (see Figure 3 & 4 on
page 6). Some slight sliding of the hood back and forth may be necessary to properly align plunger holes,
so that plunger will slip into position.

Rotate the insert handle back to 90 degrees with frame and release the plungers on the frame, so they pass
through the insert handles and into the slot on the underside of the top hood section.

When performing the above operations while mounted on a mower and the drive motor is installed, the
motor will provide adequate resistance to the coupler, so that when it is rotated into removal/installation
position, it will remain in the required position.

When changing without the motor installed, a simple square L-Key tool is supplied to insert into the
coupler, if necessary, and allow it to rest on the bench to prevent rotation of the coupler during removal and
installation of the insert.

NOTE: The serial number tag on the insert will always be installed on the right side of the insert from the factory as
seen from sitting in the operator’s seat. If a power-driven insert is installed backwards, the drive key has the
potential to unthread during operation, potentially causing damage to the GCC Frame. The drive keys and retaining
studs are also stamped with left and right to indicate the correct orientation prior to insert installation.

35



45-Blade Vacu-Cutter™ Insert

PUEH Y37 5210UIP  HTL. § PUEH JUBIY S210UaD _HY.

9
ZZ£3 uasqooep )
HTE HYO|H10 HYE| oo osuey 5

H10 HYE|HTE HYO 9/ WO uasgooer :

H1L HYZ|H1Z HYL| /g MO uasqooer .

SV0D/30052 =

H1Z HYLIHT L HYZ) oo 2 iead ugor '

H1L HYZ|H1Z HY L €22 2i99Q uyor 9

H10 HY €|H1E HY 0| 0Z¥€-00€€ 0101 9
H1Z HY L|HTL HYZ 052€-00Z€ 0101 SEL
H1€ HYO0|HT10 HYE 0SLE-ENO 0101 SEb
Ko pms Ao 8EL
Bujuieley | Aoy eaug 1°POW €
sannuenp pnis buiuielay » Aoy aA1q. L3To)

183G Yeus Jaund

Bury deus

JUNO [B9SANN Weus ZL- ¥/, |

pmis Buiuielay peaiy) puey ya

pmis Buiuielay peaiu) pueH ubry
Aay aAuQ peaiy) pueH ya

Koy aauqg peasy) pueH by
Buueag yeus Jaund

Aquiassy ajpueH 9 Bury

(soj0Wiyiw G'|) 8pe|g IND-NJBA JUIO-| |

(s@1wiw |) ape|g IND-NoeA JUIod-| |

Jaoedsg ue4-noep

HEUS Jaynd
2 i e
uonduosaq JaquinN Med

9€-009

6204

i

WL-009
q¥L-009

1£0-009

¥L0-009
ZE0l
$0-009

¢00-009

L00-209
5ds D09

0909

die
dig
H
HiZ
HiZ
HiZ
HLZ
dig
vie
die
die
dig
diz
‘ON | 'ON
‘ydeg  wey

k= eatba

(AN MO T W OoN~D0

opPelg-St - LUISNI w:dFLLND-NDOVA

UOI123]]0) 218 SUIIID) ,II8LINS-IN1]

bel hon_,.::z |leuss

53495U]J £ JO 195 € 10J 91€ SORRUEenD

36



45-Blade Vacu-Cutter™ [nsert — 2mm

PUEH 13T SII0UID _HT. § PUPH 1461y 5310090 _HY.

5763 USSGO0ET 9 | Jaoedg pu3 m:._m. ¥5€-009| dig | €l
H1€ HYO0[HT0 HY ¢ d 9 | [e9S Yeuys Jepnd  9€-009| dig | Zi
AT __ x99 fewiosuey 9 Buny deus 6201 dif | bL
T i e
il | A SVOI0052 . pmis Buiuielay peaiyL pueH ¥y TrL-009| HIZ | 6
SR EAT YT TR A R G . | prig Buuieay peaiy) pueH uBRy pL-009 HIZ | 8
. Aoy aAuQ peasy| pueH ya1 120-209 HIZ L
HTHHEZIHIZ HUL| evez 8reeq uyor il Koyl aAUQ PeaiuL pueH Wb ¥L0-009| HIZ | 9
H1€ H40/H10 HY € 0SLE-EWD 0IOL|  [gey ™ (iajawiil 2) apeid IND-N9BA WiOd-LL £00-009| diz | €
A pris Ao zZ€EL j20edg ue4-noep 1ods 909| diz | 2
Bujureioy | Key eaug e £ | Yeus J8ind  0-009| diz | |
sannuenp pmis buielay v Aay aAud. w ~ JequinN| "ON | ‘ON
ko uonduosed ", g ydeg wey
€l € G '€ :S1I95UJ £ 1O 135 € JO1 218 SANUEND

D s Ay i

[ W B tﬁ%;: ‘.?w ‘»w A

sapeig WIN Z - St LA3SNI wlFLLNI-NIVA & ag /q

UoI3129aJ]0) 248D Suaaldn) ;23e4iNs-onidj Bey 69.::2 [euag

37



87-Blade VVacu-Cutter™ Insert

PUBH 137 52)0UIP HT. 7 PUEH 1yBLy 5210U3p HY.

uasqooe
H1e Ha O H10 Hye| S80S R
H10 HYE|H1E HY 0|  9/S MO uasqooer
H1L HYZ|H1Z HYL|  t/g MO uesqooer
SYO/300SZ
H1Z HY L HTE HE2Z| o 2ioo S as
H1L HYZ|H1Z HYL|  epez aseaq uyor
H10 HYE|H1E HYO 0Z¥E-00£€E 0101
H1Z HYL|H1L HY 2 0S2€-00Z€ 001
H1€ HY40/HT10 HYE 0GLE-END 0J0)
Ao pms Lo
Buiuiejey | Key| eAuQ 19POoW
sannuenp pnis buiuielay » Aay aaud.

$9Z |

.

O M O W -

19¢

192

Jaoeds pug buly
|ess yeys =ind
pniS Bujuielay pesiyl pueH yai-
Buiy deus
Aay aAuQ pealy| pueH yan
pnig Buluiejey pealy) puey Wby
Aay aauQ peaiy L pueH by
Alquiassy ajpueH 3 Bury
Buueag yeus 1BuND
Be| Jaquinp |euas
WUNOW [B3SANN YeuS Z1- 9/, |
(Jelewyiw g'L) apeig IND-NJeA JuIod-| |
(Js1@WiiW L) apejg IND-NJBA JUId-L |
Jaoeds ue4-noep
yeys saund

$GE-009
9€-009
WL-009
6201
120-009
HrL-009
¥L0-009
50-009
Ze0k

B/u

i
200-009
100-009
10ds 909
$0-009

uondussaq Jequny ued

diz
diz
HiZ
dig
HLZ
HLZ
HLZ
viZ
dig
B/u
H
dizZ
diz
diz
diz
‘ON
1dag

o @ T NO
iy

N MOT VO~

[°]
=z

waj|

LAISNI 3AVTE-LE wIFLLNDTIDOVAN

UOI123[[0D) 248D SUIIID) ,2I84INS-9N1 )

:53495U| £ JO 195 B 104 1€ SIUEND

38



32-Blade VVacu-Cutter™ Insert

PUFH 437 $210U3P . H1. %:..MMMM tmmﬂo;% 6 jooeds pu3 bury | $5£-009 diz Pb
u |eas yeys Japn g- i | €1
b ,Im o bl | HEE|  xeido jowosuey m.w pmis Buiuieiay omom_m ucwmz c%, Jwvwww_ m& 4!
H10 HY €|HTE HY 0 9/G MO uasqoder 9 Bury deug 6201 dif LI
H1L HYZ|H1Z HY L /€ MO uasqooer 5 Aay aAuQ peasyL pueH a1 7L0-009 HiZ O
SYD/300S2 o | pmis Buluieley peaiyl pueH by ¥pL-009 HIZ 6
H1Z HA LIHT L HE 2| 60 aseaq uyor =i Kyl oAUQ peaiyL pueH Wbl ¥.0-009 HiZ 8
H1L HYZ|H1Z HY L £¥22 21990 uyor 9 Alquessy ajpueH B Bury 60009 ViZ L
H10 HY € H1€ HYO0 0Zt€-00€€ 0I0L B Buueag yeys Jennd Z€0L di€ 9
H1Z HY L|HTL HYZ 052€-00Z€ 0101 £ Be) sequinN [euss BU BU G
H1E HY0 HI0 HYE 0SLE-EWND 001 9 JUNOW [B3S/ANN YBUS ZL- ¥/, | vl H -
Ao pms Ao 96 (Jajawiiw ') apejg IND-NJBA JuOd-L L 200009 diz €
Buiureiey | Koy amug 1°PON 96  (Jejawiiw |) apejg INJ-NOBA UIOd-LL  100-009 diz €
sannuenp pms buluielay % Aay aauq, 66 190eds ue4-ndep 10ds 009 diz 4
€ yeys Japn)d v0-009 diz
Ao uonduaseq Jequiny ued i
- deg  weyy
L AR 153495UJ £ JO 135 P 104 34F sannuenpD
4/ a'r.\: . A 2 {/ {A
s
2 ~ \ 5

) 1954l 954 \\.\w ww. \

= Ny ".\.\‘
e tu%ﬂ&ﬂ%ﬂnum%«“‘ v.v“..%“‘ .
¥ S A

LAISNI 3AVIG-ZE wIFLLND- NIV

UOI323]j0D) 218D SUIIID) DIBJINS-aNi]

39



32-Blade Vacu-Cutter™ Insert — 2mm

PUBH 137 5210UIP _HT. ¥ PUEH Jyb1y 5910U3p _HY.

Zz€3 uasqoder

H1€ HYO|H10 HYE|  oic’ o osuey
H10 HY€/H1€ HY0  9/S MO uasqoder
H1L HYZ|H1Z HY L p/e MO uesqoder
SYD/30052
H1Z HYLHTL HY 2] oo 5aa uyor
H1L HYZ|H1Z HY V| g2z 8108Q uyor
H10 HYE/H1E HY O] 0Zt€-00€€ 0JoL
H1Z HY L{HTL HY 2 0SZ€-002€ 0I0L
H1€ HY0/ H10 HYE 0SLE-EWD 010}
Ao pms Lo
Bujueyey | Aoy eAuq 19Pon

sannuenpD pris buiuieiay » A3y aand.

66 J3%eds pu3 bury ¥SE-009 diz | ¥l
9 [e9S Yeys Janng 9¢-009 diz | €I
i pmg Buiuieiay peasy) pueH ya WL-009 HIZ | 2L
9 Bury deug 6201 dif | LI
. Aay aauQ peasy) pueH ya7 720-009 HIZ | 0L
e | pms Buluelay peaiyl pueH Wby ¥pL-009 HIZ | 6
. | Aoy sAuq peasyl pueH Wb ¥20009 HIZ | 8
9 Alquisssy a|pueH g Bury 60009 Vviz | L
9 Buueag yeys seaund Ze0L dif | 9
e | ‘Be] Jjaquinp [euas’ Bu eu | ¢
9 UNOW [BBSANN YeYS Z1- ¥, | vl H t
96  (1@jpwiiw z) apejg IND-noeA Juiod-| | €00-009 diz €
€6 | 1a0eds ue4-noep ndson9 diz Z
B3 ‘Heys Jepnd $0-009 diz | L
g ] | .@21‘7.10!21 E
ce_g__h_u.aaW JaquinN :u..w qdeq weyy

sopeld WN Z - 2€ LUISNI widIFLLNDTIDOVA

UO01323]10D) 218D SUIIID) ,22L4INS-ani]

:$3435U] £ JO 135 © J0J D€ SINNUEND

40



Vacu-Groomer™ [nsert

9 |eas yeys Japnd 9¢-009 diZ €l PUSH UNTSROURP (HL, 3 DUNH WP 500N 1.
= pig Buiuieley peasyl pueH yo1  1pL-009 HIZ | 2 H1e HYO0lH10 HyE ¢ze3 ussqoder
9 Bury deus 620 diE | bb /x91d9 /swosuey
. | Koy aAuQ peasyl pueHya7 10009 HIZ | OF H10 HYEIHTE HY0|  9/5 MO ussqoder
. | pmg Buiuielay peasyl pueH b WPL-009 HIZ | 6 H1L HYZIH1Z HY 1| p/e MO ussqooer
% Aay| aauq peasyy pueH by ¥.0-009 HiZ 8 SYD/30052
9 ~ ajpuey g Bury Buueag G0-009 ViZ L H1Z Ha L HTHHEES) o602 aiseg uyor
9 Buueag yeys Jeund Z€0L  dlE 9 H1L HYZ|H1Z HY L|  epzz a1eaQ uyor
€ be) Jaquinn [euss By e S H10 HYE|H1E HY0 0Z¥E€-00€€E 0101
) JUNOW 1B3SANN YeYS Z1- %/, | L H v H1Z HY LIH1 L HYZ 05Z£-00Z€ 0101

el ape|g JaWO00I-NIBA JUIOd-Z  65€-009  diZ ¢ H1€ HYO0|H10 HYE 0SLE-END 0101

8cl B ._wom.am uej-noep 10ds 009 dliz P Ko pmis o
€ WeUS 1apnd usALQ XeH p0-009 diz | I Bujueley | Aoy eAuq 1POW

o uondI50Q JOquINN ed ‘ON 1doa :...u. SoRRUEND pnis BUIIEIoy 5 Aoy SALG.

S}UN £ JOJ IJ. SAIPRUEND

A ALY

1| e

LUISNI Wi IFNOOUD-NIOVAN

UOI123[]0D) 218D SUIIID) ,2084INS-ani]

41



Vacu-Scarifier™ Insert

PUEH 337 SA0UP _HT. § PUrH IUBRY 5310U3p HY. 9 Jaoedg pu3 bury $GE-009 diz vl
H1€ HY40|H10 HYE x3|d9 /awosuey 9 |eas yeus Jeynd 9¢-009 diz €l
H10 HYE|HT1E HY 0 9/G MO uasqooer . pmIS Bujuielay peasyL pueH ya1 WL-009 HIZ T
H1L HYZ/H1Z HY L v/ MO uasqooer 9 Bury deus 6201 diE  bi
i | GVO/30052 = Ay aAuQ pealyL pueH Yyal 120009 HIZ 0L
H1Z HY L|HTL HYZ dinaa tuin . | pmgbBuluelay peaiy| pueH Wb ¥ PL-009 HIZ 6
| | st il e . | KeyamugpesiylpueH By M.0-009 HIZ 8
H1L HY4ZH1Z HY ) €2 a198Q uyor 9 | Aiquiassy ajpueH 3 Bury S0-009 Viz L
H10 HYE|HTE HY0 0Z¥€-00E€ 0101 9 Buueag yeys Jeund ZE0L diE 9
H1Z HY L H1 L HY 2 052€-002€ 001 € Bey ssquin jeues eyl ey | S
H1E HY0/H10 HYE 0SLE-END 0101 9 JUNOW |BSSANN YRUS Z1- ¥, | ¥ H | ¥
Ko pnis fio 9 | JPB[F] WDYUBIS-NIEA 10I04-C  7Z£-009 diz €
19po vl jaoedg uej-noe\  1As D09 diz 2
Buuieiay | Aoy eAug £ Yeys Japn) uaAuQ xeH $0-009 diz |
sannuenp pnis buluieiay v A3)) aAuQ. Ao ; uopduosaq sequiny Ued ‘ON  ‘ON
.aOJQIIE

$3435U| £ JO 13§ B 104 1€ sannpuenp

LUISNI wi TV IS-NIOVA g

uona9afjo) a4e) suaalr) ,23ejins-onij '

42



44-Blade & 23-Blade Vertical Mower Insert

PUEH 137 S310USP  HT. ¥ PURH 14Dy s310U5p  HY.

H1€ HYO0|H10 HYE ;me \meowﬂ
H10 HYE|[HTE HY 0| 9/ O uasqooer
H1L HYZ|H1Z HY L ¥/€ MO ussqodep
SYD/30052
H1Z HY L[H1L BYZ| 0o 31000 uyor
H1L HYZ|H1Z HY L £v2z a193Q uyop
H10 HYE|HTE HYO 0Z¥€-00€€E 0401
H1Z HY L|HTL HY 2 062€-00Z¢ 010]
H1€ HY0|H10 HYE 0SLE-END 010)
fip pmis Ao
Bujureay | Koy aauq 18POW

sannuenp pris buuieay ¥ As) aAuQ.

apeq yora udamiaq 1adeds | sey uasuj apejg-ti
ape|q yoea uamiaq s1adeds 7 sey Lasuj pe[g-£7

4

/

€z

Wi« OO

*

™M O W *

©

Zel
69
SEl
8clL

180eds (8815 abne z| 9/2-009 diz Gl

Aup pasy) speig-cz. 1aoedg pu3 Buiy $SE-009 diZz vl

[3S Yeus Jsuny  96-009 diz  El
pmiS Buluelay peaiyL pueH Y91 wL-009 HIZ  2b

Bury deug 6201 dif L1

Aayl aauQ peasyl pueH ya1  1L0-009 HIZ 0L

pris Buiuieiay peasyL pueH by ¥ pL-009 HIZ 6

Aay saug peaiyl pueH Wby ¥20-009 diz 8

Alqwassy ajpueH g Buy ~ 60-009 viz L

Buueag yeys Jepnd 260 dif 9

Be] jaquinp jeuas BU BU G

UNO [BASANN WeuS 24~ %, | L H 14

Uosu] Speig+y J0j 195, - DPBIG JOMOW [BOIMBA  BEE-D0D diZ €

vesu| SPEIG-EC 49 195, - BPEIG JOMOJ [BOIUBA  BEE-D09D diZ €

Lissuy apejg-pp 404 J8S. - 190RAS UB-NJBA wdsnoo diz ¢

Lesus apejg-ez 104 188, - JadRdg uB4-nde  10dS D09 4z ¢

| UBUS JOUND UONIQ XOH  $0:000 iz |
_ ] ‘ON ON
| uopdudseq JEQUINN L8 a0 o

SHUN € 10J € sapRUenD

LUISNI 4I/MOW TVIILYIN

UoI323[]0D) 24D SUIIID) ;9I84INS-3NI]

43



PUEH 13T 50UP HT. ¥ pueH 1ybry sa10uap HY.

3 Del JaqunN [euas B eu | gl =
+ «  pms Buluielay peaiyy pueH ya IWL-009 HIZ 2L ¢ee3 uasqooe
w £ pabueld g1 X 91/G INN| L H L E n | Im b o _,_m m /xe|d9 jeuosuey
c . | Aoy aAuQ peaiyl pueH Y1 1L0-009 HiZ 0l H10 HYE|H1E HY0| 9/ MO uasqooer
= . pmgBuuieiey peaiyy pueH B ¥pL-009 HIZ 6 H1L HYZ H1Z HY L /€ MO uasqooer
= .| Aoy aauq peaiul pueH by ¥.0-009 HIZ 8 ‘ . SYD/A0052
= 9 fiquiessy ajpuey 3 Bury G0-009 Wiz L H1Z HY L IHTL HY2| 00cs 51800 uyor
a € MBS 1ag 19%0S Z/L L X 81 - 9L/S gorL H 9 . :
A 9 [BOS YEYS JOUND  9E-D0D diz | S HILHHGIHTE HE L] Bhes 91890 Ur
e El Buuesg yeys sennd ZE0L diE ¥ H10 HY4 €/ H1€E HY 0 0CH€-00€€E OI0L
= 9 Bupy deus 620} di€ € HigiHabIHT b HE S|  0S2e-002E 0oL
S €  ‘wssy 2400 g ysnig yos Jadng YosseLe-009 diz ¢ H1€ HY40|/H10 HY€ 0SLE-EWND 0101
> € ‘WSSY 2100 B USNIG 0S| HOSBLE-DDD dIZ ¢ fo pms Ao
= € yeus cw:._m-:om) S84Y-000 diz | Bujuiejey | Aey eanq 19PON
‘0 "0
3 Ao UOdUoseq JOQUINN Led 0 gy SennuEnG pris buriieisy 5 Ao A,
D> sj1un g 104 34e sanRUenpD
o
)
n
og
o
(v —
o
n

LUISNI LAOS d3dNS ¥ L4OS wiHSNAG-NIOVAN

UOI123[[0) 24D SUIIID) ,II84INS-aNi]

44



Firm Vacu-Brush™ Insert

PUEH 15T S230UP HT. 5 pueH 1ybiy so10usp HY. m” @m._. umDEDZ _m_._mm B/u N\C M_.
Zz¢3 uasqooer 5 . .
H1e 1Y olH10 My e : pmig Buiuiejay peaiy | pueH o] WL-009 HIZ | 2zl
| | DO [UOSUEY £ pabueid g1 X 91/5 1NN il H | L
H10 HYE|HT1E HY0|  9/5 ¥O ussqoder ; K&y aAuQ peaiy ) pueH ya 1L0-009 HLZ | 01
H1LHH2IHTZ HY L] /€ MO uSsqoder . pmgbBuieiey peaiyl pueH B  ¥PL-009 HIZ | 6
GY0D/30052 = Aey aauq peaiy) pueH by ¥20-009 HiZ | 8
HIZ HY LI HTEHYZ) a0z aiseq uyor 9 Alquassy ajpueH 3 Bury 50009 ViZ | .
H1L HYZ|H1Z HY L|  epzz aseaq uyor € MG 195 134008 Z/L | X 8L - 9L/S govk H | 9
H10 HYE[H1€ HY 0 0Z¥E-00E 0101 9 |eag Jeys Jepund 96-009 diZ | &
H1Z HY L|HT L HY 2 052£-002€ 010 9 Buueag yeys Jepnd Z€0L diE | ¥
H1€ HYO0|H10 HYE|  0SLE-EWO 0I0L 9 Bupy deus 6201 di€ | €
fiopms | Ko ¢ WSSY 2100 B Usnig Wil WIISLE-D09 diZ | 2
Buiuieley | ey aAuLQg I1°PON € Jeys ysnig-noep S84-009 diz |
‘ON | "ON
sonnuenp pnis buiaieisy s Aay aAud. Ao uonduosag Jaquiny ued 2dog| wey

s}IUN £ 10J a4€ sanRUenD

LAISNI Wl wHSNAE-NDVYAN

UOoI323J]0D) 248D SUIIID) ,2I84INS-2Ni]

45



Deep Slicer Insert

PUBH 137 5210U3P _H1. ¥ PUEH 14B1y s310U3p _HY.

H1E Hyo|H10 Hue| SO
H10 HY4E H1€ HY0|  9/G 9 uasqooer
H1L HYZ|H1Z HYL| /e %O uesqooer
SY0/30052
H1Z HYLHTL Y2 oo oiaad uyor
H1L HYZ/H1Z HY L|  £pzz a1eeqg uyor
H10 HY € H1€ HY 0 0Zr€-00€€ 0I0L
H1Z HY L HTL HYZ 052€-00Z€ 0i0L
H1€ HY 0/ H10 HY € 0SLE-END 0J0)
Ko pms fio
Buiurejay | Key aauq 12pon

sanpuenp pnis buiuieiay v Aoy aAlLQ.

LAISNI d3DI1TS d33d

UO0I323]]0D) 218D SUIIID) ,2I84INS-aNi]

©w o

@0 »

J80Bdg pu3 buly

|BaS Yeys eung

pms Buluiejay peaiy | pueH e
L S e S Gee
A3y aauq peaiyL pueH yaq

prys Buiuieyay peaiy | puen Wby
Aey aaug peasy) pueH ybny

Kiquassy ajpueH 3 Buiy

Bupeag yeus saund
Be| jaquinN _mnmm”
UNOW |B3S/INN Weys Z1- c\, I

apejg Ja9ys daaQ

Jaoeds ue4-noep

UByS JaNND UaALQ X8H

$SE-009
9€-009
W1L-009

6201
120-009

H 1-009
¥H20-009
50-009
2e0l

B/U

i
LYE-009
1nds D09

#0-009

uonduoseq JequinN Wed

die
dilg
HiZ

die

HLZ
HLZ
HLZ
viZ

dit

e/u
H

dig
dig

{

diz

‘ON
1deg

(N™ <
L o2 b od b o

o
b~ P

|

ggr—mmvmo}nwm

1979

'sibaly
[/ 4»...@4»_.-.
".ﬂ,.ﬁmﬂ..ﬁwﬂs

sIUN € JOJ 2J€ sannuUenD

46



Greens Spiker Insert
n

©©©O®Omoo
it ) ) ‘ |

Sl

SOHS /€ X 02 - ¥/1
M1 10D IH p/L

poy Buiuiejay sjpuen
Buueag yeys BpunH
a|pueH @ Bury Buueag
Bury deus

Sjuiod Jayids

wiruQg Jaxids

SOSL

0119
£01-009
ceol

S0-009
6201

6¥€-000

~ 8¥€-009
4 ‘ON
SJdaquun e

uoRduosaq JAqUINN Med 4,

H 8
H L
diz 9
dif S
viz ¥
dif €
diz 2
diz 1

o

way

Bey sequny jeuag

LUISNI dINIdS SNIFAUD

uono3a|jo) a24e) suaals) ,adejins-ondj

47



Star Slitter Insert

£ | poY ulelay alpueH  L0L-009 diZ LI

9 SOHS v/€ X 02 - p/L S0SL H 0L
9 | JaysemyooT JejioD IH b/l 0LL9 H 6
9 Alquassy ajpueH g Bury S0-009 VviZ 8
9 Buueag yeys Japnd 2€0L die L
9 - Bupydeug 620L di€ 9
9 | INNWerzy-g/L L vl H G
0 jooedg U 99)S GE-009 diZ ¥
€€ opeigJoNiS JelSulod-L  E€pE-009 diZ €
9 10edg pu3 98)S  9PE-009 diZ 2
€ yeus Jois Jeys  zve-009 diz |
‘oN | “ON

54 uopduoseq Jaquiny Led 1deg wey b

ﬁ sun £ 104 94¢ sannuend
[4 € y
LR T\ N M A
I A H . —_
Vo vxﬁ 0 ‘ @Yma vx.amo
Ig \ .
i ve T E —I iR L
7 ~ > G
1 A @ m —. m @
0l v D\ ﬁlL S 4 ﬂk
Be| Jaquny |euag
6 L

LUASNI HFLLITS VLS

UOI323][0D) 248D SUIAID) ,3I84INS-9NJ]

&0l

48



GRASS Roller Insert

MBJOS aAlQ
Be) Jaqunp |euss

(q1 6) Wbiam Bjqerowsy
Jauie)ay e|puey bBuuesg
Alquassy sjpueH 3 buiy
de) pu3 sgjj0y Buiyjoows
SOHS #/€ X 0Z - ¥/1

M118J10D IH b/

Buiy deus

Buueag Japny

aqn] Jajjoy Buiyloows

‘ oo o™
gmmwmmwmm,_mw

0LL-

£01-009 diz
wse 50-009 ViZ |

601-009 diZ

801-009 diZ

uonduoseq JoqwunN Med ‘ON ON

8LLE H
B/U B |

209 diZz

S0SL H
09 H
620} di€
ZE0L die

o
N TN ON~NODE o

jdeq wey|

LUISNI I TTIOYU SSVID

UO0I1323]]0) 248D SUIID) ,3Ie4INS-3Nni ]

49



Drive End Reversals

GREENS CARE COLLECTION
FRAME DRIVE END REVERSAL

A drive-end reversal may be necessary on your Greens Care Collection frame when adapting it to fit another greens
mower model. Please refer to the motor mount diagram located on the schematic for the model greens mower you
are adapting to, and decide which units need a drive end reversal.

Please refer to the assembly page for the GCC frame unit as assembled or the model to which it will be adapted, and
follow the instructions below:

e Remove bolts H-19, H-20, and H-31 from the drive, or motor side, and the counter weight, or non-drive,
side of the frame.

¢ Remove counterweights, motor mounts, and inner bearing housings from the frame. Move them to the
opposite side of the frame and replace.

e Itiscritical that when re-installing the inner bearing housings that the insert installation slot is angled
slightly forward (approximately 15 degrees) and that bolts are re-installed in the same locations from which
they were removed.

¢ Important: when tightening these bolts, do so in a crisscross fashion, similar to installing a wheel on a
vehicle, so that the inner bearing housing and motor mount or counterweight align properly with each other
as well as the frame.

INSERT DRIVE END REVERSAL

If your power-driven insert* requires a drive end reversal, you will need to change out the drive keys (part GCC-
07R or GCC-07L) and the retaining studs (part GCC-14L or GCC-14R) according to the chart on your Insert
Schematic Page. Refer to the Drive Key & Retaining Stud Quantities Chart on the insert schematics located on
pages 36-49. This chart will help you determine how many of each will be required for your specific greensmower
model.

The insert shafts are threaded with a standard right-hand thread in one end, and a standard left hand thread in the
other so that when a motor is mounted to the right side of the frame (viewed from the operator’s position, facing
forward, with unit mounted to the machine) a right hand GCC-07R, when threaded into the shaft, will continuously
tighten itself into the shaft as it is being used. The same holds true for when the motor is on the left side of the
frame and the left hand GCC-07L is used.

Drive keys and retaining studs are installed with anti-seize when produced at our manufacturing facility. We
recommend replacing them with the same for ease of dismantling.

Non-powered inserts** are ground-driven and do not require drive keys. However, the Star Slitter Insert does
require a specific travel direction; refer to the schematic on page 48. The illustration of the Star Slitter Insert shows
the front or forward-facing section of the unit facing outward. If the design of the blade in the schematic is
orientated to the unit on the machine, it should be clear what the forward direction of the Star Slitter is intended to
be.

*Power-Driven Inserts include: All Types of Vacu-Cutters, Vacu-Groomer, Vacu-Scarifier, Vertical Mower, All

Types of Vacu-Brushes, & Deep Slicer
**Non-Powered Inserts: Star Slitter, Greens Spiker & NV Roller

50



GREENS CARE COLLECTION ADAPTATIONS

Love your Greens Care Collection (GCC), but now you need to attach them to a different greens mower... You’re
in luck, because the GCC can easily be adapted! With the purchase of a simple adaptation kit, you can change your
Greens Care Collection to fit any Toro, Jacobsen, John Deere, and Ransome greens mowers!

The GREENS CARE COLLECTION frame and inserts are adaptable by simply changing the motor mount & lifting
hardware on the frames and switching out the drive keys and retaining studs on the inserts. In some cases, you may
also need to change the drive position of the frame. Instructions to perform this drive end reversal can be found on
page 50.

NOTE FOR ALL ADAPTAION KITS:

When adapting the GCC Frame from a Toro GM3 — Toro 3150 or a John Deere 2500 (not equipped with the QA5
Reels) and have a GCC Frame serial # GCC08-0730 or lower (purchased prior to February 2011), you will need to
remove the welded basket pin (GCC-005A).

To remove the welded pin, grind the small flat weld on the outside of the frame flush to the surface. Next, tap the
opposite end of the pin back and forth with a hammer to crack the remaining weld. Using a 5/16” diameter punch,
drive the pin out. There is no need to fill in the hole, because it may be necessary if you decide to adapt your frames
to a different model. It may be necessary to use a 3/8” drill or round file to remove remaining burrs for the
installation of new hardware.

Units dated after February 2011 and have a serial # GCC08-0731 or higher will not need to perform the above
procedure because the GCC-005A is bolted for easy removal.

Toro Models Adapting to John Deere 2500

Adaptation kit required: 21A-GCC-9304, 21A-GCC-9304E, or 21A-GCC-9304QA5

Please refer to the John Deere 2500 schematic found on page 19.

To adapt your GCC from a Toro GM-3 — Toro 3150 to a John Deere 2500, a drive end reversal will be required for
only 1 of the frames (right front). Please refer to page 50 for drive end reversal instructions. If you are adapting from
a Toro 3200 or Toro 3250, a drive end reversal is not necessary.

1. Remove the lift hooks and the entire front roller assembly, including the depth of cut adjusters, from the
GCC Frames.

2. Frames prior to July 2010 and have a serial number of GCC08-0570 or lower, require you to drill a hole in
order to mount the John Deere lifting yoke. Mark the position as shown in figure 5 on page 23 and use a
25/64” drill to drill through. Frames with a serial number GCC08-0571 and higher already include the hole
on the frame.

3. Attach the 21A-GCC-ADJ-06JD-L and 21A-GCC-ADJ-06JD-R depth adjuster mounts to the left and right

side of the frame respectively. (Items 63 and 64)

Reinstall the front roller and depth adjuster into the mounts.

Remove the ball studs from the front rollers. Install the scraper 21P-GCC-233B (item 17) then install the

bolts H-2502 (item 37) and tighten.

6. Replace the counterweights 21P-GCC-283 with new larger 21P-GCC-285 (item 42) counterweights. This
also is the ideal time to reverse the drive end on one of the units. Refer to the drive end reversal
instructions on page 50.

o~

51



7. Replace the 21P-GCC-02W motor mounts with the new 21P-GCC-02W-6 (item 41) motor mounts. Press
the 21P-GCC-06 (item 32) driver coupler and the 21P-GCC-111 bearing (item 35) out of the current
mounts and install new mounts (Item 41) before attaching to the frame.

8. Attach the 37P-7036-3 John Deere motor flanges (item 43) to motor mounts.

9. Attach the 21P-GCC-207 (Item 53) lift chain U-bolt and the 21P-GCC-212 (Item 54) lift chain to the frame
in place of the lift hook.

10. For hydraulic John Deere units; insert the 21P-GCC-06JD/Jac5 male spline (item 47) shaft into the drive
coupler. Slide the 37P-7704 female spline coupler (item 49) over the male spline shaft. Install the motor.
Note: Some early model electric John Deere units will not need the 37P-7704 female spline coupler (item 49)

11. Please refer to page 18 for instructions to attach the GREENS CARE COLLECTION to the triplex greens

mower.

Toro Models Adapting to Jacobsen GK 3 and 4

Adaptation kit required: 21A-GCC-9302

Please refer to the Jacobsen GK 3 and 4 schematic found on page 26.

To adapt your GCC from a Toro GM-3 — Toro 3150 to a Jacobsen Greensking 3 or 4, a drive end reversal will be
required for 2 of the frames (right front & center). Please refer to page 50 for drive end reversal instructions. If you
are adapting from a Toro 3200 or Toro 3250, a drive end reversal is only necessary on one unit.

1. Remove the lift hooks from the frames.

2. Replace the ball studs in the front roller with the H-2502 bolts. (Item 37)

3. Replace the current motor mounts with the 21P-GCC-02N-6 motor mounts (item 41) This is also an
opportune time to reverse the drive ends; instructions can be found on page 50.

4. Refer to the “NOTE FOR ALL ADAPTATIONS” on page 51 explaining how to remove the GCC-005A
basket pin.

5. Install the 21P-GCC-217 lift bushing standoff (item 55) on the immediate outside of the frame and the 21P-
GCC-216 lift bushing (item 56) in conjunction with the Jacobsen lifting yoke; tighten. Note: Lift bushing
(item 56) is reversible to suit what type of lifting yoke is used on the machine.

6. Attach the 21A-GCC-10 lifting bracket (item 51) to the frame as shown in the assembly view. Once
installed, the hook portion of the bracket can be slid off for easier unit removal.

7. Please refer to page 25 for instructions on mounting the GREENS CARE COLLECTION to the triplex
mower.

Toro Models Adapting to Jacobsen GK 5 and 6

Adaptation Kit required: 21A-GCC-9307

Please refer to the Jacobsen GK 5 and 6 assembly found on page 28.

To adapt your GCC from a Toro GM-3 —Toro 3150 to a Jacobsen Greensking 5 or 6, a drive end reversal is required
for all 3 units. To adapt your GCC from a Toro 3200 or Toro 3250 to a Jacobsen Greensking 5 or 6, a drive end
reversal will be required for 2 of the frames. Please refer to page 50 for drive end reversal instructions.

1. Remove the lift hooks from the frames.

2. Replace the ball studs in the front roller with H-2502 bolts. (Item 37)

3. Replace the current motor mounts with the 21P-GCC-02W-6 motor mounts (item 41). This would be the
opportune time to reverse the drive ends as well.

4. Refer to the “NOTE FOR ALL ADAPTATIONS” on page 51 explaining how to remove the GCC-005A
basket pin.

52



Install the 21P-GCC-217 lift bushing standoff (item 46) on the immediate outside of the frame, and the
21P-GCC-216 lift bushing (item 47) in conjunction with Jacobsen lifting yoke; tighten. Note: Lift bushing
(item 47) is reversible to suit what type of lifting yoke is used on the machine.

Attach the 21A-GCC-10 lifting bracket (item 49) to frame as shown in the assembly view. Once installed,
the hook portion of the bracket can be slid off for easier unit removal.

Insert the 21P-GCC-06JD/Jac5 male spline (item 52) into the 21P-GCC-06 coupler (item 36), and then add
the 37P-7704 female coupler (item 54).

Please refer to page 25 for instructions on mounting GREENS CARE COLLECTION to the triplex mower.

Toro Models Adapting to Jacobsen/Ransome G-Plex 2 and 3

Adaptation kit required: 21A-GCC-9305

Please refer to Jacobsen GK 3 and 4 schematic found on page 26.

To adapt your GCC from a Toro GM-3 — Toro 3150 to a Ransome or G-Plex Il & 111, a drive end reversal is not
necessary. However, to adapt from a Toro 3200 or Toro 3250 you will need to perform a drive end reversal on the
right frame. Please refer to page 50 for drive end reversal instructions.

1.

2.
3.

Remove the lift hooks from the frames.

Replace the ball studs in the front roller with the H-2502 or H-28 bolts. (Item 37)

Replace the current motor mounts with the 21P-GCC-02N-6 mounts (item 41). This would be the
opportune time to reverse the drive ends as well.

Install the 21P-GCC-217 lift bushing standoff (item 55) on the immediate outside of the frame, and the lift
bushing (item 56) in conjunction with Jacobsen lifting yoke; tighten. Note: Lift bushing (item 56) is
reversible to suit what type of lifting yoke is used on the machine.

Refer to the “NOTE FOR ALL ADAPTATIONS” on page 51 explaining how to remove the GCC-005A
basket pin.

Install 1 plunger (item 14) to each frame opposite the currently mounted plunger. The outer/threaded body
of each of the plungers will need to be flush to the inside of the frame, and then the jam nut secured. This
will be the new locking location for the inserts to provide clearance for the lift yoke. The standard plungers
(item 13) will still support the hood. If your hoods do not have this plunger mounting location, refer to
Figure 5 on page 23. Turfline has a kit available to locate, drill and tap this hole.

Attach the 21A-GCC-10 lifting bracket (item 51) to the frame as shown in the assembly view. Once
installed, the hook portion of the bracket can be slid off for easier unit removal.

Please refer to page 25 for instructions on mounting GREENS CARE COLLECTION to the mower.

Any Model Adapting to Toro Triflex 3300/3400 or 3320/3420

Adaptation kit required: 21A-GCC-9306 or 21A-GCC-9306E

Please refer to Toro TriFlex Schematic found on page 14.

You will need to perform a drive end reversal on all 3 units if you are adapting from a Toro GM-3 — 3150, Ransome,
G-Plex, or Jacobsen Eclipse 322. You will need to perform a drive end reversal on only 2 units if you are adapting
from a Toro 3200, Toro 3250, or John Deere 2500/E/QAS5. When adapting from a Jacobsen 3 or 4 you need to
perform only 1 drive end reversal. And no drive end reversal is needed when you adapt from a Jacobsen 5 or 6.
Please refer to page 50 for drive-end reversal instructions.

1.

If your units have a 3 Ib. counterweight (GCC-283), remove the counterweight. You will replace it with a
5 Ib. counterweight later.

53



Remove all motor mounts currently attached and determine which units require a drive end reversal.
Remove the GCC-005A; refer to the NOTICE FOR ALL ADAPTATIONS on page 51 for removal
instructions.

If adapting from a John Deere 2500 or Toro 3250 model, remove the adaptor block from between the frame
and the depth adjuster and replace the depth adjuster directly to the frame with one button head screw (H-
GCC-adj-12) and one5/16-24 x 17 bolt (H-1022).

Remove the drive coupler bearing (GCC-111) and the drive coupler (GCC-06) together from the current
housing and reinstall them into the TriFlex motor Flange (TFGCC-06).

Reassemble the new motor flange through the frame using the GCC-03 inner bearing housing with the
handle retaining washer and bolts on the motor side. Make certain that the GCC-03 housings are position,
so the entry slot of the inserts is angled approximately 15 degrees forward and that the bolts are re-installed
in the same locations from which they were removed.

Attach the 5 Ib. counterweight (GCC-285) to the opposite side with the remaining GCC-03 housing and in
the same orientation as the motor side.

Attach additionally counterweights if needed. See the counterweight cart on page 23 & 24.

Refer to page 12 for set up and mounting instructions.

54



TURFLINE, INC. WARRANTY REGISTRATION
1-800-443-8506 ~ +1-636-356-1210

MACHINE: True-Surface® Greens Care Collection

MODEL: SERIAL NUMBER:

DEALER PURCHASE INFORMATION
The undersigned dealer warrants that the above described machine was carefully inspected, adjusted and prepared
for delivery before deliver to the purchaser; that both the operation and maintenance of the machine were explained
to the purchaser; that a copy of the Owner’s Instructional Manual was given to the purchaser and his/her attention
called to our warranty and any operating instructions included in the manual.

DEALER: STATE:

BY: DATE:

COURSE INFORMATION
The undersigned purchaser certifies that the operation and maintenance of the above described machine has been
explained to him; acknowledges receipt of a copy of the Owner’s Manual and our warranty policy printed inside the
manual.

COURSE NAME:

SUPERINDENT:

ADDRESS:

CITY: STATE: ZIP:

EMAIL: DATE:

PLEASE FAX, EMAIL OR MAIL A COPY TO:
Turfline, Inc.
712 Jefferson Street, Suite A
Moscow Mills, MO 63362

Fax: 636-356-1218
Email: cassie@true-surface.com

55


mailto:cassie@true-surface.com

NOTES




NOTES




NOTES




Thank You For
Choosing True-Surface®!

As the manufacturer of all True-Surface® Products, Turfline, Inc. promises to provide quality products along with
quality service. No matter which True-Surface® product line you decide to purchase, there is no planned
obsolescence. Even if you switch brands of greens mowers, there is always a kit that will adapt your product to fit
the new mower. Additionally, we carry parts to fit even our oldest generation products. So, even if you’ve owned
your True-Surface® product for over 20 years, we can still get you the parts you need.

Turfline, Inc. staff is made of real people who provide real service! When you call Turfline, Inc. during regular
business hours your call will always be answered by a person, and NEVER an answering machine! Our sales force
is trained and knowledgeable about all True-Surface® product features and technicalities and will make it a top
priority to assist you with the True-Surface® Product Line.

Turfline, Inc.

712 Jefferson Street
Moscow Mills, MO 63362

www.true-surface.com

1-800-443-8506 or +1-636-356-1210

TRUE-SURFACE® (‘)‘A

Updated April 2020 . . . makes true greens!™



http://www.true-surface.com/

